
CASEY WICHERT – Chair, City of Brentwood JOFIL BORJA – Vice-Chair, SacSewer 
MINDY BOELE – Secretary, City of Vacaville HEATHER GROVE– Treasurer, City of Manteca 

101 W. McKnight Way Ste B103, Grass Valley, CA 95949 ● (530) 268-1338 
www.cvcwa.org 

February 25, 2026 

Via Email Only 

California Regional Water Quality Control Board 
Central Valley Region 
RB5S-NPDES-Comments@waterboards.ca.gov 

Re: CVCWA Comment Letter – Preliminary General Order for Large Domestic 
Wastewater Treatment Systems 

To the Central Valley Regional Water Quality Control Board: 

The Central Valley Clean Water Association (CVCWA) appreciates the 
opportunity to provide comments on the Preliminary General Order for Large 
Domestic Wastewater Treatment Systems (“Preliminary General Order” or “Order”).  
CVCWA is a nonprofit association of public agencies located within the Central 
Valley region that provide wastewater collection, treatment, and water recycling 
services to millions of Central Valley residents and businesses.  We approach these 
matters from the perspective of balancing environmental and economic interests 
consistent with state and federal law.   

CVCWA and its members have great interest in the content of the Preliminary 
General Order, based on concern for precedence, the number and burden of 
requirements in the order, the ability of permittees to comply within the timeframes 
allotted, the potential cost implications for permittees, and particularly, the large 
number of potential permittees in the 0.1 to 1.0 million gallons per day (mgd) size 
category.  These concerns are balanced with the need to protect water quality and 
beneficial uses. 

CVCWA has begun outreach with its members regarding the Preliminary 
General Order and plans to expand outreach to other potential permittees during the 
public review process.  We would like to cooperate with Central Valley Regional 
Water Board staff to present a webinar for publicly owned treatment works (POTW) 
representatives to learn more about the Preliminary General Order and engage in 
the review process before it is considered for adoption by the Central Valley Water 
Board. 

mailto:RB5S-NPDES-Comments@waterboards.ca.gov


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026 Page 2 of 10 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949 
(530) 268-1338    www.cvcwa.org

CVCWA acknowledges and thanks the staff of the Central Valley Regional 
Water Quality Board (Regional Board) for communicating with stakeholders during 
the course of development of the Preliminary General Order.  As stated in this letter 
and our comments in the Preliminary General Order and attachments, CVCWA has 
a number of ongoing concerns and questions regarding provisions of the proposed 
order.   

A. Pond Requirements

1. Hydraulic Conductivity

The Preliminary General Order includes requirements pertaining to existing 
and new/expanded ponds for Central Valley POTWs.  (Section II.C.1 – 12; Section 
IV.A.16 – 18.)  In Section II.C.3, the Preliminary General Order contains a default
requirement to line all new, reconstructed, and expanded treatment or storage ponds
to achieve a hydraulic conductivity limit of 1 x 10-6 cm/sec, through one of several
options.  This requirement is intended to avoid any pond leakage.  In Section II.C.4,
the order includes an exemption to this requirement if the permittee can demonstrate
that a liner is not needed “to prevent degradation of underlying groundwater.”  In
Section II.E.4, similar requirements are proposed for new or expanded biosolids
impoundments.  No exception is offered for this requirement.  Section IV.A.16
requires the permittee to perform an Initial Pond Evaluation Report for all existing
ponds.  Depending on a determination by the Water Board regarding the information
presented in the initial assessment as to whether the information was “incomplete”
or whether the existing pond(s) “appear to pose a threat,” permittees might be
required to perform an extensive Pond Hydraulic Evaluation.  As outlined in Section
IV.A.17 and 18, the Revised Pond Evaluation Report and associated Pond Hydraulic
Evaluation Report represent a technically rigorous assessment of pond leakage and
associated groundwater quality impacts in the vicinity of the ponds.

Regarding the Initial Pond Evaluation Report, CVCWA requests that the 
Preliminary General Order be modified to provide clear guidance regarding 
information that must be provided in the expected analysis.  Additionally, the Order 
should be modified to include additional information for POTWs and Regional Board 
staff regarding the level of threat that would need to be demonstrated to compel 
continued evaluation of existing ponds through a Revised Pond Evaluation Report.  
While the cost of the more intensive Revised Pond Evaluation is dependent on the 
spatial magnitude and number and types of existing ponds in question, CVCWA 
estimates that the minimum cost would be $15,000 to $20,000 for the smallest pond 
system and could be much greater for larger systems.  Therefore, the determination 
regarding the Initial Pond Evaluation is very important from a cost standpoint. 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026 Page 3 of 10 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949 
(530) 268-1338    www.cvcwa.org

2. Pond Liners

Even more importantly, the Regional Board’s determination arises from the 
Revised Pond Evaluation as to whether a pond liner has significant financial 
consequences.  CVCWA has developed preliminary per-acre cost estimates for 
lining existing ponds.  The costs are exorbitant, both on an individual facility basis 
and an aggregate Central Valley basis.  Based on actual construction cost 
information, the estimated cost for lining existing ponds is in the range from $3 to $9 
per square foot.  Total per acre project costs for installation of pond liners, assuming 
a 40% increase to address engineering, administration, and contingencies, is 
estimated to range from $183,000 to $549,000 per acre.  CVCWA has estimated 
that 11,300 acres of ponds exist at POTWs in the Central Valley.  The estimated 
cost to line all of these existing ponds would total between $2.1 and $6.2 billion. 

Given the above, CVCWA asks that the Regional Board provide clear 
direction that a requirement to line existing ponds would be the exception, rather 
than the rule.  CVCWA recommends that such direction include express reference to 
the antidegradation provisions of the permit, particularly the language of Finding 
I.31, which states that limited degradation of groundwater can be determined to be
consistent with maximum benefit to the people of the State.

Additionally, in attached review of the Preliminary General Order, CVCWA 
includes some additional recommendations concerning the exemption language and 
clarifications regarding reconstruction, compliance schedules, and expectations on 
some of the requirements in this section. 

3. Separation to Groundwater

The Preliminary General Order requires the following pertaining to ponds and 
associated facilities which do not have more than five feet of separation to the 
groundwater table (Section II.C.12): for any existing ponds (other than lined ponds or 
ponds which store disinfected secondary or tertiary effluent) that do not meet a 
minimum of five feet of separation between the lowest point in the pond and the 
seasonal high level of the groundwater table at all times, the proposed order 
requires that modifications must be made within ten years or that such ponds must 
not be used.  

CVCWA requests further information regarding why the Regional Board is 
proposing the separation to be measured from the bottom of a catchment/collection 
area, particularly given that it is a concrete structure.  CVCWA also requests that the 
Water Board provide: (1) information on how many wastewater treatment plants and 
ponds are anticipated to be impacted by this requirement; and (2) the types and 
timelines of typical actions necessary to come into compliance with this requirement 
and maintain function and capacity at the facility. 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026  Page 4 of 10 

 
 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949  
(530) 268-1338    www.cvcwa.org 

4. Dissolved Oxygen Monitoring 

The Order requires the following pertaining to dissolved oxygen (DO) 
monitoring in specified pond types (Section II.C.8.a): increasing DO monitoring from 
weekly to daily in the event that a single pond sample shows a DO concentration of 
less than 1.0 mg/l; and, in the event three consecutive (daily) samples are less than 
1.0 mg/l, the permittee is required notify the Regional Water Board and submit a 
plan to remedy the low DO condition within 30 days. 

In many existing WDRs for POTWs, pond monitoring occurs weekly or 
monthly – even if a single sample falls below 1.0 mg/L.  Three consecutive samples 
are still used to determine if additional actions are needed and monitoring frequency 
for DO remains steady during the three consecutive period assessment period.  
Additionally, in the most recent permits issued, the three consecutive sample criteria 
also includes the provision “and objectionable odors are perceivable beyond the 
property limits” before a report is triggered.  POTWs use a biological treatment 
process therefore the makeup of the microorganism population commonly changes 
in fall and spring in response to the weather changes and cause the DO in a pond to 
fall over several days; to several days before DO returns to more stable levels. 
Maintaining a weekly monitoring frequency in a three-sample trigger is more 
appropriate before a written report is required.  Additionally, for small treatment 
plants, securing personnel daily to take samples during the required timeframe can 
be problematic.   

CVCWA requests that the Regional Board remove the requirement for an 
increase to daily DO monitoring a DO sample falls below 1.0 mg/L. 

B. CV-SALTS 

The preliminary order contains language and requirements to implement the 
CV-SALTS Salt and Nitrate Control Programs.  (Section I.B.15-25)  Several major 
issues are described below, and further discussion is contained in CVCWA’s 
comments in the attached copy of the Preliminary General Order. 

1. Salinity Action Level (Section II.H.1) 

For POTWs who have selected the alternative permitting approach 
(i.e., participating financially in the Prioritization and Optimization (P&O) Study) for 
the CV-SALTS Salt Control Program, the Order sets a Salinity Action Level at 120 % 
of the annual average salinity concentrations of electrical conductivity (EC), total 
dissolved solids (TDS), or fixed dissolved solids over the most recent three years.   

 

 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026 Page 5 of 10 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949 
(530) 268-1338    www.cvcwa.org

Key features of the CV-SALTS Salinity Alternative Approach During Phase I 
include (see Table S-1of the BPA): 

• Participate in the Phase I Prioritization and Optimization Study throughout its
duration.

• Continue implementing reasonable, feasible, and practicable efforts to control
salinity through performance-based measures as determined by the Central
Valley Water Board, including:

o Salinity management practices;

o Pollution prevention, watershed, and/or salt reduction plans;1

o Monitoring; and

o Maintenance of existing discharge concentration or loading levels of
salinity.2

• Salinity limits not used as a compliance metric except to ensure
implementation of performance-based measures.

• Permittees that meet requirements of the alternative salinity permitting
approach are considered in compliance with their salinity limits.

As drafted in the Preliminary General Order, the action level, which is not 
required by the Salt Control Program, is overly restrictive.  The 120% action level 
based on the annual average salinity concentrations over the most recent three 
years prior to a Notice of Applicability may not account for conservation and drought, 
salinity levels in the water supply source or effluent, and some appropriate increment 
of growth. This is exacerbated when EC levels are typically low to begin with.  The 
type of water year also plays into the ability to comply (i.e., near 500 as opposed to 
1500).  For example, the most recent three years have predominantly been wet or 
above normal levels.   

CVCWA asks that the language and requirements be more consistent with 
implementation in the NPDES program, where performance-based effluent triggers 
for EC are established in accordance with the Alternative Pathway Implementation 

1 CVCWA worked with consultants, its POTW members and the CV-SALTS Executive Committee, 
conducted a study, and produced a report focused on management practices and strategies to reduce 
salinity in POTW effluents. The report overwhelmingly found that alternative surface water supplies with 
low EC/TDS was the primary method to reduce salinity in effluent. These types of solutions are long term 
and typically very expensive public work projects. As such, the P&O study is where such types of projects 
can be evaluated against other management measures as salinity solutions for long term sustainability are 
evaluated. 

2 To the extent reasonable, feasible and practicable (and while accounting for conservation and drought, 
salinity levels in the water supply source, and some appropriate increment of growth), the Central Valley 
Water Board may use its discretion to adopt performance-based limits or action levels to the extent the 
Board finds it appropriate and necessary for salinity for permittees electing the Alternative Salinity 
Permitting Approach. 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026 Page 6 of 10 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949 
(530) 268-1338    www.cvcwa.org

and evaluation of annual data and the effectiveness of management practices is 
summarized as part of the  Report of Waste Discharge, which is submitted every five 
years. 

2. Salinity Action Plan (Section II.H.1 and 2)

For POTWs utilizing the alternative permitting approach for the Salt Control 
Program, the Order requires development submittal and implementation of a Salinity 
Action Plan in the event a Salinity Action Level is exceeded.  The Salinity Action 
Plan, which is due within three months of the end of the year which the action level 
is exceeded, must include an evaluation of the facility’s effluent salinity levels 
including a discussion of any changes to the source water for the Facility, any 
increased water conservation efforts (with flow data demonstrating decreased flows), 
and any other changes to the Facility’s collection or treatment system or wastewater 
influent that could contribute to increases in salinity concentrations.  Additionally, the 
Salinity Action Plan requires the evaluation of the potential impact of increased 
salinity concentrations in the discharge on underlying groundwater and 
downgradient users and identifying additional practicable control measures to control 
the salinity.  This is due within nine months. 

It appears within three months if source water, water conservation, facility, or 
influent changes do not account for exceeding the action level and more time is 
needed to investigate beyond the three months proposed in the Order, a detailed 
workplan with milestones to conduct an investigation and report the findings to the 
Regional Board is due. Six months later, the report describing the assessment of the 
potential impacts of the observed increase in salinity on groundwater, and 
identification of practicable salinity control measures is due. 

The P&O Study is intended to evaluate the importance of salt sources 
throughout the Central Valley and establish appropriate regulatory policies.  Work to 
date has shown that Central Valley POTWs are a relatively minor source of salt 
mass loading to the Central Valley groundwater basin.  Modeling has also shown 
how the movement of salts impacts areas on a larger scale.  This proposed 
requirement was not identified in the CV-SALTS alternative permitting approach and 
seems to be going in the wrong direction, especially as it relates to an individual 
assessment of impact, rather than the collaborative approach through the 
P&O study.   

CVCWA recommends that the annual evaluation be revised to be more 
consistent with requirements in the NPDES program regarding trigger review, in 
which more detailed review is due with the Report of Waste Discharge (i.e., once 
every five years) and workplans and impact assessments are not required.     

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026  Page 7 of 10 

 
 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949  
(530) 268-1338    www.cvcwa.org 

C. Total N Effluent Limits 

The Preliminary General Order requires POTWs currently classified as full 
nitrification/denitrification facilities (Section III.7): to comply with a total nitrogen 
effluent concentration of 10 mg/l (monthly average) – this is much more stringent 
than a Nitrate limit of 10-mg/L Nitrate as Nitrogen, because nitrified and denitrified 
effluents typically contain between 2-3 mg/L organic nitrogen which does not easily 
convert to Nitrate.  Although some POTWs can, under most circumstances, 
dependably meet 10 mg/L Nitrate as N, other treatment plants with full nitrification 
and dentification cannot comply with a 10 mg/L Nitrate as N monthly effluent limit. 

Additionally, the Nitrate Control Program anticipates meeting the Nitrate 
Drinking Water MCL at the point it reaches groundwater (e.g. “Discharge quality, as 
it reaches the Shallow Zone” – See Table N-3 Nitrate Discharge Categories in the 
Basin Plan Amendment, and “Similarly, nitrate balance means a balance of nitrate 
flux in and nitrate flux out of the permitted managed area.  The nitrate mass balance 
will need to account for hydrologic conditions as well as nitrate taken up by crops 
and losses of nitrate from the nitrogen cycle in soil, including denitrification in the 
root zone by soil microbial activity and volatilization to the atmosphere.”  (Staff 
report, Section 4 Alternatives, Section 4.2) 

  Finally, it has been shown that water conservation concentrates nutrient 
conditions which can lead to increases in nutrient concentrations during drought 
periods, and as conservation requirements tighten over time. 

For all these reasons, if a Total Nitrogen limitation is included, CVCWA asks 
that it should be adjusted to reflect the conditions in meeting the drinking water 
standard as it reaches the applicable receiving water body (i.e., the Shallow or 
Upper Zone in groundwater), accounting for transformational changes, losses, 
uptake, hydrologic conditions, etc. 

D. BOD Loading Limitations 

The Order requires the following pertaining to the mass loading of effluent 
BOD applied to non-Title 22 land disposal areas, i.e. spray fields and flooded land 
disposal sites, (Section II.D.3, Table 1): establish mass loading limits for BOD of 
100 pounds per acre per day (ppad), based on a “cycle average” value and 
300 ppad as a maximum daily limit. 

CVCWA requests that the Water Board provide: (1) the document/study 
describing the basis for the 100 ppad requirement; and (2) example calculations for 
the cycle average BOD mass loading at a variety of Central Valley POTWs that 
would likely be covered by the Preliminary General Order in order to 
demonstrate/clarify the methodology for the calculation of “cycle average” values 
and the ability of Central Valley POTWs to comfortably meet the proposed limit.  
Data for a minimum number of ten facilities is requested. 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026  Page 8 of 10 

 
 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949  
(530) 268-1338    www.cvcwa.org 

E. Wastewater Treatment Plants With Tertiary Treated Disinfected 
Wastewater Requirements 

The Preliminary General Order requires the POTWs which are currently 
producing tertiary treated disinfected wastewater to comply with operational, 
turbidity, and disinfection requirements depending on the type of tertiary 
treatment/disinfection process that is employed at the POTW.  (Section II.B.5.) 

CVCWA requests: (1) the rationale to support the need for compliance with 
Title 22-level tertiary treatment requirements for POTWs that discharge to land; and 
(2) an explanation of the impact on facilities that may be enrolled under this Order 
and the impact of such requirements. 

F. Setbacks 

In sections Section I.B.42 and Section II.B.4, the Preliminary General Order 
discusses setback requirements, applicability, and variances.  The specific setback 
requirements are to be specified in the Information Sheet.  At this point in time, that 
information is not available. 

For existing facilities that are not expanding, new setback requirements 
described in the proposed order will not apply.  However, for new or area expanding 
facilities, setbacks must be met or variants obtained. 

CVCWA requests that the Regional Board provide the Information Sheet or 
relevant information, so that comments regarding setback requirements can be 
developed.  Additionally, CVCWA requests that the Regional Board clarify whether, 
for a POTW that has an aerial expansion, the setback requirements apply only to the 
expanded area or to the property as a whole. 

G. Pretreatment 

The Preliminary General Order requires the following pertaining to industrial 
pretreatment requirements (Section I.B.36, Section II.F.1): POTWs designed to treat, 
or treating, an average daily dry weather flow of greater than 5 mgd and smaller 
POTWs identified by the Water Board are required to implement the equivalent of 
USEPA 40 CFR 403 requirements for development and implementation of an 
industrial pretreatment program.  

California Code of Regulations, title 23, § 2233, subd. (a), allows the Board to 
include a local pretreatment program for a publicly owned treatment works treating 
or designed to treat an average dry weather flow of less than 5 mgd of community 
wastewater where deemed appropriate by the State Water Resources Control Board 
or Regional Board.  Although the Preliminary General Order does not include all 
aspects of 40 CFR § 403, it does require many requirements to be equivalent.  
Additionally, for POTWs without a pretreatment program, a pretreatment program 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026  Page 9 of 10 

 
 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949  
(530) 268-1338    www.cvcwa.org 

plan is required no later than 12 months after enrollment under the Preliminary 
General Order. 

CVCWA requests that more flexibility be given to POTWs with less than 
5 mgd in developing a local pretreatment program and include wording such as “as 
applicable” or “as appropriate,” rather than just “equivalent.” 

Additionally, given the number of reports and requirements that some 
enrollees will be required to complete with minimal resources, CVCWA requests that 
the Regional Board allow the necessary time to fund and thoughtfully complete the 
pretreatment program plan, considering all the other requirements in this order. 

H. Requirement to Add Landowners as Co-Permittees 

The Preliminary General Order requires that owners and/or operators of the 
large wastewater treatment plants and land disposal areas be enrolled under this 
Order and collectively referred to as “Dischargers.”  CVCWA received strong 
feedback from its members that this new requirement would be problematic for many 
of the POTWs in the Central Valley.  Landowners, where effluent and/or biosolids 
are applied, would balk at being named as dischargers, which then would jeopardize 
operations at the POTW.  CVCWA requests that the requirement for co-permittees 
be removed. 

I. NOI Requirements and the MRP 

CVCWA has not yet completed a thorough review of the NOI or MRP, 
focusing instead on the Preliminary Draft Order.  CVCWA may provide additional 
comments on these documents as the review process continues.  

Generally, CVCWA is very concerned that the Order would require applicants 
desiring to be covered by the Order to provide a wide range of information and a 
number of technical reports as described in Attachment C.  The cost to generate the 
information described in Attachment C is significant, especially for smaller POTWs in 
the range of 0.1 to 1.0 mgd. 

CVCWA requests that the Regional Board reduce the required NOI 
information and technical reports for POTWs with flow less than 0.1 to 1.0 mgd.  For 
POTWs greater than 1.0 mgd, the Water Board should allow the POTW to provide a 
single tech report with sections to address the topics described in Attachment C. 

J. Monitoring and Reporting Program 

CVCWA has provided preliminary comments in the attached MRP.  CVCWA 
requests additional time to review and subsequently discuss the MRP with Regional 
Board staff. 

 

http://www.cvcwa.org/


California Regional Water Quality Control Board 
Central Valley Region 
Re:  CVCWA Comment Letter – Preliminary General Order for Large Domestic Wastewater Treatment Systems 
February 25, 2026  Page 10 of 10 

 
 

101 W. McKnight Way, Suite B103, Grass Valley, CA 95949  
(530) 268-1338    www.cvcwa.org 

We appreciate your consideration of these comments.  If you have any 
questions or if CVCWA can be of any further assistance, please contact me at 
(530) 268-1338 or eofficer@cvcwa.org. 

Sincerely, 

 
 

Debbie Mackey  
Executive Officer  

 
Attachments 

http://www.cvcwa.org/


Attachment 1 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 

Fresno Office 
1685 "E" St. 

Fresno, CA 93706- 
2007 

Sacramento Office 
(Main) 
11020 Sun Center Dr. 
#200 
Rancho Cordova, CA 
95670-6114 

Redding Office 
364 Knollcrest Dr. 
#205 
Redding, CA 96002 

Regional Board Website (https://www.waterboards.ca.gov/centralvalley) 

[PRELIMINARY] GENERAL WASTE DISCHARGE REQUIREMENTS 
ORDER R5-2026-XXXX 

 

ORDER INFORMATION 

General Order: Waste Discharge Requirements (WDRs) for Domestic 
Wastewater Treatment Systems with Flows Greater Than 
0.1 Million Gallons Per Day 

Status: Preliminary 
Program: Groundwater Protection Program 

Region 5 Office: Sacramento (Rancho Cordova), Fresno, and Redding 
County: Alpine, Amador, Butte, Calaveras, Colusa, Contra Costa, El 

Dorado, Fresno, Glenn, Kern, Kings, Lake, Lassen, Madera, 
Mariposa, Merced, Modoc, Napa, Nevada, Placer, Plumas, 
Sacramento, San Benito, San Joaquin, San Luis Obispo, 
Shasta, Sierra, Siskiyou, Solano, Stanislaus, Sutter, 
Tehama, Tulare, Tuolumne, Yolo, Yuba 

https://www.waterboards.ca.gov/centralvalley/
https://www.waterboards.ca.gov/centralvalley)


CERTIFICATION 

I, PATRICK PULUPA, Executive Officer, hereby certify that the following is a full, 
true, and correct copy of the order adopted by the California Regional Water 
Quality Control Board, Central Valley Region, on  [Month] [Year]. 

 
 

 
PATRICK PULUPA, 
Executive Officer 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

iii 

TABLE OF CONTENTS 

TABLES IV 

ATTACHMENTS IV 

I. Findings 1 
A. Background 1 

Purpose 1 
Eligibility Requirements 2 
Exclusions and Other General Orders 2 

B. Statutory Authority and Applicable Regulations 3 
Statutory Authority 3 
Basin Plans 5 
Central Valley Salinity Alternatives for Long-Term Sustainability (CV-
SALTS) 7 
Antidegradation Policy 10 
California Environmental Quality Act (CEQA) Compliance 12 
Exemption from Title 27 Requirements 12 
Other Regulatory Considerations 13 

C. Application for Coverage 15 
D. Closure of Facilities 15 
E. Procedural Matters 15 

Public Outreach, Potential Environmental Justice, Tribal Impact, and Racial 
Equity Considerations, and the Human Right to Water 15 

II. Requirements 16 
A. Prohibitions 16 

Conditional Discharge Prohibitions 17 
B. Specifications for All Systems 18 
C. Specifications for Ponds 20 
D. Specifications for Land Disposal 23 

General Land Disposal Specifications 23 
BOD Loading Limitations 23 
1. More information regarding calculation of cycle-average is included in
Attachment B – Information Sheet/Definitions 23 
Specifications for Spray and Drip Disposal Methods 23 
Specifications for Controlled Flood Disposal Methods 24 

E. Specifications for Sludge, Solids, and Biosolids Management 25 
F. Pretreatment Specifications 26 
G. Title 22 Recycled Water Specifications 29 
H. Salinity Action Level Specifications 29 
I. Nitrate Control Program Alternative Compliance Projects 30 

III. Limitations 30 
A. Groundwater Limitations 30 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

iv 

 

 

B. Effluent Limitations 30 

IV. Provisions 33 
A. General Provisions 33 
B. General Compliance Reporting and Notification Provisions 38 

Electronic Reporting Requirement 38 
Violation Notification Requirements 38 
Signature Requirements 39 
Change Notification Requirements 40 

C. Closure of Facilities 42 

V. Enforcement 42 

VI. Administrative review 42 
 
 
 
TABLES 

Table 1: Organic Loading Rate Limitations ......................................................... 23 

Table 2: Secondary Treatment Effluent Limitations - Sacramento and San 
Joaquin Basin ..................................................................................................... 31 

Table 3: Secondary Treatment Effluent Limitations – Tulare Lake Basin ............ 31 

Table 4: Tertiary Treatment Effluent Limitations .................................................. 32 

Table 5: Disinfected Secondary and Tertiary Treatment Effluent Limitations for 
Non-recycled Wastewater Disposal to Land ....................................................... 32 

Table 6: Effluent Limitations for Recycled Wastewater Producers - All WWTP ... 32 

ATTACHMENTS 

Attachment A – Monitoring and Reporting Program Template 

Attachment B – Information Sheet/Definitions 

Attachment C – ROWD/Notice of Intent Form 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

1 

 

 

 
I. FINDINGS 

The Central Valley Regional Water Quality Control Board (Central Valley Water 
Board) finds as follows: 

A. Background 

Purpose 

1. This General Order, or Order, establishes waste discharge requirements (WDRs) 
for domestic wastewater treatment plants (WWTPs) designed to treat wastewater 
flows greater than 100,000 gallons per day (gpd) (Large WWTPs), which 
discharge treated wastewater to land.1 The Information Sheet (Attachment B) 
includes definitions of relevant terms and further information about Large 
WWTPs in the Central Valley. 

2. The following materials are attached to this Order and incorporated herein: 

• Attachment A – Monitoring and Reporting Program Template 

• Attachment B – Information Sheet/Definitions 

• Attachment C – ROWD/Notice of Intent Guidance Document 

3. The Central Valley Water Board currently regulates approximately 200 Large 
WWTPs. These facilities generally share common characteristics, including 
similar constituents of concern, concentration levels, disposal techniques, flow 
ranges, and treatment standards. Therefore, Large WWTPs that will be regulated 
under this General Order are consistent with the criteria listed in Finding B.2 
below, and therefore, it is appropriate to regulate these discharges under a 
general WDRs Order. (See Wat. Code, § 13263, subd. (i).) 

4. Owners and/or operators of the Large WWTPs and land disposal areas enrolled 
under this Order are collectively referred to as “Dischargers.” For each Large 
WWTP enrolled under this Order, the Central Valley Water Board will issue a 
Notice of Applicability (NOA) that identifies the Discharger(s) responsible for 
ensuring that the enrolled facility is operated and maintained in accordance with 
the requirements of this Order. Along with the NOA, the Central Valley Water 
Board will develop a facility-specific Monitoring and Reporting Program (MRP). 

 
 
 

1 “Waste” includes sewage and any and all other waste substances, liquid, solid, 
gaseous, or radioactive, associated with human habitation, or of human or animal 
origin, or from any producing, manufacturing, or processing operation, including 
waste placed within containers of whatever nature prior to, and for purposes of, 
disposal. (Wat. Code, § 13050, subd. (d).) 

Debbie Mackey
See comment letter regarding concerns with land disposal areas being named as co-permittees.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

2 

 

 

Eligibility Requirements 

5. To be eligible for coverage under this Order, a Large WWTP (i.e., facility 
designed to treat a monthly average flow of at least 100,000 gpd or 0.1 million 
gallons per day [MGD]) must meet the following criteria: 

a. The facility receives and treats domestic wastewater from municipal and 
private community sources and other sources with similar wastewater 
characteristics, including but not limited to national and state parks, hospitals, 
prisons, commercial centers, and airport terminals. Influent wastewater 
characteristics should conform to those of typical domestic wastewater as 
outlined in Table 1 contained in the attached Information Sheet. 

b. The facility does not receive influent from industrial sources unless they 
comply with the applicable pretreatment requirements specified in the 
Pretreatment Requirements and Pretreatment Specifications of this General 
Order. 

c. The facility discharges wastewater to land, including but not limited to 
disposal ponds/fields (e.g., evaporation/percolation ponds) and non-potable 
reuse (recycled water) activities (e.g., agricultural or landscape irrigation). 

6. WWTPs must use an appropriate wastewater treatment level based on the 
receiving water quality at the wastewater disposal location. A WWTP may 
provide treatment using any of the following methods, including but not limited to 
ponds (e.g., facultative, aerobic, anaerobic, etc); constructed wetlands; aerobic 
treatment systems (e.g., activated sludge, sequencing batch reactors, extended 
aeration, membrane biological reactors); clarification; settling; biofiltration (e.g., 
attached growth systems, trickling filters, etc.); filtration; and disinfection systems 
(e.g., chlorine, ultraviolet light, etc.). 

7. In accordance with Resolution R5-2009-0028 In Support Of Regionalization, 
Reclamation, Recycling And Conservation For Wastewater Treatment Plants, 
new or expanding WWTPs within or near the boundaries of a centralized 
wastewater district or regional service area, must demonstrate a good faith effort 
to connect to the centralized system by conducting the appropriate analysis to 
determine if consolidation is feasible. This effort should include conducting an 
appropriate analysis to determine if consolidation is feasible, considering 
technical, environmental, and economic factors. 

Exclusions and Other General Orders 

8. WWTPs with monthly average flow rates of less than 100,000 gpd do not qualify 
for coverage under this Order. Such systems may obtain coverage under the 
separately issued State Water Resources Control Board (State Water Board) 
Order WQ 2014-0153-DWQ, General Waste Discharge Requirements for Small 
Domestic Wastewater Treatment Systems or individual WDRs. 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

3 

 

 

9. This Order does not serve as a National Pollutant Discharge Elimination System 
(NPDES) permit or water quality certification under the federal Water Pollution 
Control Act (i.e., Clean Water Act) (33 U.S.C. § 1251 et seq.) nor does it 
authorize any discharge of waste to surface waters. Any discharges of waste to 
surface waters or that are otherwise subject to these authorities must be 
authorized under a separate order(s). 

10. This Order authorizes the production of non-potable recycled water (Wat. Code, § 
13050, subd. (n)) and requires all recycled water to comply with the applicable 
requirements of California’s Uniform Statewide Recycling Criteria (Cal. Code 
Regs., tit. 22, div. 4, ch. 3 (§ 60301.050 et seq.)). These criteria are implemented 
by the State Water Board, Division of Drinking Water (DDW). The distribution and 
use of recycled water are separately regulated under State Water Board Order 
WQ 2016-0068-DDW, Water Reclamation Requirements for Recycled Water 
Use. 

11. This Order does not regulate the operation of sanitary sewer systems. 
Dischargers that meet the criteria for coverage under State Water Board Order 
WQ-2022-0103-DWQ, Statewide Waste Discharge General Order for Sanitary 
Sewer Systems, are required to enroll under that Order. 

B. Statutory Authority and Applicable Regulations 

Statutory Authority 

1. Pursuant to Water Code section 13263, subdivision (a), this Order contains 
requirements as to the nature of discharges from Large WWTPs with relation to 
the conditions existing in the areas and waters to which those discharges are or 
will be made. In doing so, this Order implements Water Code section 13241 and 
its applicable water quality control plans and takes into consideration the 
beneficial uses of water to be protected, water quality objectives (WQOs) 
supporting such uses, other waste discharges, prevention of nuisances, and the 
provisions of Water Code section 13241. 

2. Water Code section 13263, subdivision (i), provides that the Central Valley Water 
Board may prescribe general WDRs for a category of discharges that meet the 
following criteria: 

a. The discharges are produced by the same or similar operations. 
b. The discharges involve the same or similar types of waste. 
c. The discharges require the same or similar treatment standards. 
d. The discharges are more appropriately regulated under general discharge 

requirements than individual waste discharge requirements. 

As described in the Findings of this Order, including the Information Sheet, 
discharges of waste to land from Large WWTPs have common characteristics, 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

4 

are produced by the same or similar operations, involve similar wastewater 
constituents, constituent concentrations, flow ranges, and disposal techniques, 
and require the same or similar treatment standards. Therefore, these types of 
discharges can be appropriately regulated under this General WDRs Order. 

3. Pursuant to Water Code section 13263, subdivision (g), the discharge of waste
into waters of the state is a privilege, not a right. This Order does not create a
vested right to discharge waste for any party.

4. Pursuant to Water Code section 13267, Dischargers may be required to furnish,
under penalty of perjury, technical or monitoring program reports as a condition
of this General Order. Water Code section 13267, subdivision (b)(1) states, in
part:

[T]he regional board may require that any person who has discharged,
discharges, or is suspected of having discharged or discharging, or who
proposes to discharge waste … shall furnish, under penalty of perjury,
technical or monitoring program reports which the regional board requires.
The burden, including costs, of these reports shall bear a reasonable
relationship to the need for the report and the benefits to be obtained from
the reports. In requiring those reports, the regional board shall provide the
person with a written explanation with regard to the need for the reports
and shall identify the evidence that supports requiring that person to
provide the reports.

5. California Water Code section 13268 states:

(a)(1) Any person failing or refusing to furnish technical or monitoring program
reports as required by subdivision (b) of section 13267, or failing or refusing to
furnish a statement of compliance as required by subdivision (b) of section
13399.2, or falsifying any information provided therein, is guilty of a misdemeanor
and may be liable civilly in accordance with subdivision (b). (b)(1) Civil liability
may be administratively imposed by a regional board in accordance with article
2.5 (commencing with section 13323) of chapter 5 for a violation of subdivision
(a) in an amount which shall not exceed one thousand dollars ($1,000) for each
day in which the violation occurs.

6. Technical and monitoring reports required by this General Order, NOA, or MRP
are necessary for the Board to evaluate compliance with this Order, the scope of
actual or threatened water quality impacts in disposal areas, and, if necessary,
the need for additional or modified WDRs to prevent conditions of pollution or
nuisance. The evidence supporting the need for the reports are contained in the
information provided by the dischargers subject to this General Permit and in the
files of the Central Valley Water Board. The burden, including costs, of providing
the technical reports required by this General Permit bears a reasonable
relationship to the need for the reports and the benefits to be obtained from the

Debbie Mackey
Please see comments concerning Technical Reports.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

5 

 

 

reports and is consistent with the best interest of the state in maintaining water 
quality. 

7. Water Code section 13260, subdivision (a), requires that any person or entity 
discharging waste or proposing to discharge waste within any region, other than 
to a community sewer system, that could affect the quality of the waters of the 
state to file a Report of Waste Discharge (ROWD) in order to obtain regulatory 
authorization for the discharge. Pursuant to section 13260, this Order requires 
existing and prospective Dischargers seeking coverage under this General Order 
to submit a complete Notice of Intent (NOI), Form 200, technical reports, and 
appropriate fee (see Cal. Code Regs., tit. 23, § 2200, and Attachment C - 
ROWD/Notice of Intent Form) to obtain coverage under this Order and before 
making any material change in the character, location, or volume of any existing, 
authorized discharge. Large WWTPs seeking permit coverage where individual 
WDRs are more appropriate must submit a ROWD requesting individual WDRs. 

Basin Plans 

8. This Order implements the Central Valley Water Board’s Water Quality Control 
Plan for the Sacramento River and San Joaquin River Basins (Sacramento and 
San Joaquin Basin Plan) and Water Quality Control Plan for the Tulare Lake 
Basin (Tulare Lake Basin Plan) (collectively, Basin Plans)[2]. The Basin Plans 
designate beneficial uses for surface and ground waters in their respective 
basins, WQOs to preserve those beneficial uses, and implementation plans and 
policies for achieving the WQOs, and incorporate by reference applicable plans 
and policies adopted by the State Water Board. (See Wat. Code, § 13241 et 
seq.) 

9. Consistent with Water Code section 13241, the Central Valley Water Board, in 
establishing the requirements contained herein, considered factors including, but 
not limited to, past, present, and probable future beneficial uses of water; 
environmental characteristics of the hydrographic units under consideration, 
including the quality of water available thereto; water quality conditions that could 
reasonably be achieved through the coordinated control of all factors which affect 
water quality in the area; economic considerations; the need for developing 
housing within the region(s); the need to develop and use recycled water; the 
need to support the human right to water; the need to implement adaptive 
management strategies to address evolving long-term trends in meteorological 
conditions, and the need to support disadvantaged communities’ access to 
wastewater treatment and disposal. 

10. The Sacramento and San Joaquin Basin Plans provide that, unless otherwise 
designated by the Central Valley Water Board, all groundwater in the 

 
 

[2] Copies of the Basin Plans and Basin Plan amendments are available. 
(https://www.waterboards.ca.gov/centralvalley/water_issues/basin_plans/) 

https://www.waterboards.ca.gov/centralvalley/water_issues/basin_plans/)
https://www.waterboards.ca.gov/centralvalley/water_issues/basin_plans/)


[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

6 

Sacramento River and San Joaquin River Basins is designated for, at a 
minimum, municipal and domestic supply (MUN), agricultural supply (AGR), 
industrial service supply (IND), and industrial process supply (PRO). The Tulare 
Lake Basin Plan designates all groundwater covered therein for MUN unless 
specifically exempted by the Central Valley Water Board. In addition, unless 
otherwise designated by the Central Valley Water Board, all groundwaters in the 
region are considered suitable or potentially suitable, at a minimum, for AGR, 
IND, PRO, REC-1, and WILD. Groundwater in the Tulare Lakebed, as described 
and shown in Figure 2-3 of the Tulare Lake Basin Plan, is not suitable for MUN or 
AGR uses and has been de-designed as detailed in the Tulare Lake Basin Plan. 

11. The Basin Plans establish WQOs to ensure reasonable protection of the
beneficial uses of surface and ground waters and prevent nuisance. WQOs are
numeric or narrative limits or levels of water quality constituents or
characteristics. WQOs apply to all waters for which beneficial uses have been
designated and define the least stringent standards that the Central Valley Water
Board will apply to discharges of waste to protect beneficial uses. The WQOs
implemented by this Order are consistent with the Basin Plans’ respective WQOs
and Policies for Application of WQOs. WQOs that apply to groundwater include,
but are not limited to: (1) numeric objectives for bacteria and (2) narrative
objectives for chemical constituents, taste and odor, and toxicity. Dischargers are
not required to improve water quality beyond naturally occurring background
conditions.

a. The numeric WQO for bacteria is expressed as the most probable number
(MPN) of coliform organisms per 100 mL of water. For MUN-designated
groundwater, the objective is 2.2 MPN/100 mL over any seven-day period.

b. The narrative WQO for chemical constituents in groundwater generally
provides that groundwater shall not contain constituents in concentrations
adversely affecting beneficial uses. For MUN-designated waters, the
Basin Plan further requires that such water, at a minimum, meets the
primary and secondary maximum contaminant levels (MCLs) specified in
California Code of Regulations, title 22 (Title 22), sections 64431, 64444,
and 64449. For Secondary MCLs identified in Title 22, Tables 64449-A
and 64449-B, appropriate long-term averaging periods shall be used to
evaluate ambient groundwater quality and annual averages of samples
results will be used to determine compliance with WDRs implementing
WQOs based on these Secondary MCLs.

Additionally, for ground waters designated MUN, concentrations of
chemical constituents shall not exceed the Secondary MCLs specified in
Table 64449-A or the “Upper” level specified in Table 64449-B unless
otherwise authorized by the Central Valley Water Board in accordance
with the provisions of section 64449 et seq. In cases where the natural
background concentration of a particular constituent exceeds these MCLs,
the Board may not authorize discharges of waste that would cause



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

7 

 

 

groundwater to exceed that natural background concentration, except in 
accordance with the State Antidegradation Policy (State Water Board, 
Res. 68-16.) 

c. The narrative WQO for tastes and odors provides that ground waters shall 
not contain taste- or odor-producing substances in concentrations that 
cause nuisance or adversely affect beneficial uses. 

d. The narrative WQO for toxicity provides that groundwater shall be 
maintained free of toxic substances in concentrations producing 
detrimental physiological responses in human, animal, plant, or aquatic life 
associated with designated beneficial uses. 

12. To the extent necessary, narrative WQOs are quantified on a site-specific basis 
as numeric limits for constituents with the potential to adversely impact 
designated uses. In determining a site-specific numeric limit, the Central Valley 
Water Board considers relevant published criteria. 

13. Section 4.1.11.5 (Discharges to Land) of the Tulare Lake Basin Plan establishes 
mandatory treatment requirements for, in part, biochemical oxygen demand 
(BOD) and total suspended solids (TSS) for WWTPs that discharge to land within 
the Tulare Lake basin. This Order implements those treatment requirements for 
all enrolled WWTPs within the Tulare Lake Basin. 

14. This Order establishes effluent limitations consistent with U.S. EPA secondary 
treatment standards, the Basin Plans, and Title 22 (if applicable). 

Central Valley Salinity Alternatives for Long-Term Sustainability (CV-SALTS) 

15. On 31 May 2018, the Central Valley Water Board adopted Resolution 
R5-2018-0034, approving Basin Plan amendments incorporating the CV-SALTS 
Salt and Nitrate Control Programs. The Basin Plan amendments became 
effective on 17 January 2020 but were subsequently revised by the Central 
Valley Water Board in 2020 through the adoption of Resolution R5-2020-0057, 
effective 10 November 2021. 

16. The overarching goals and priorities of the Salt and Nitrate Control Programs are 
to (1) ensure safe drinking water supply; (2) reduce salt and nitrate loading so 
that ongoing discharges neither threaten to degrade high quality waters absent 
findings by the Central Valley Water Board, nor cause or contribute to 
exceedances of WQOs; and (3) implement long-term managed restoration of 
impaired water bodies. 

17. To ensure compliance with the Salt and Nitrate Control Programs, this Order 
incorporates the Basin Plans’ Conditional Prohibitions for these Programs. 

a. For the Salt Control Program (SCP), existing dischargers that received a 
Notice to Comply are prohibited from discharging salts in concentrations 
that exceed 

Debbie Mackey
Please see comments on the evaluation and assessment of impacts of this and other provisions.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

8 

 

 

the salinity numeric values in the Phase 1 Conservative Permitting Approach 
(700 µmhos/cm as a monthly average) unless they have elected and are 
actively implementing the Alternative Salinity Permitting Approach Phase 1 
requirements of the SCP.  New or  substantially modified”1 discharges are 
required to indicate their compliance pathway and provide the required 
information to support the decision in their notice of applicability. 

b. For the Nitrate Control Program (NCP), Dischargers subject to the Nitrate 
Control Program (NCP) are prohibited from discharging nitrate to groundwater 
unless they comply with the NCP requirements. A discharger is subject to the 
NCP under any of the following circumstances: 

i. Notice to Comply – The discharger received a Notice to Comply under 
the NCP. 

ii. New or Expanded Discharge in a Groundwater Basin/Sub-basin 
(regardless of priority) – After the effective date of the NCP (January 
17, 2020), the discharger either is a new discharge that propose to 
discharge new or additional levels of nitrate, or existing discharger 
seeking a permit modification due to a material change to a facility 
that requires submittal of a Report of Waste Discharge and that 
includes an increase in nitrate discharges (either in volume or 
concentration),. 

Salt Control Program 

18. The SCP provides a framework for controlling and permitting salt discharges to 
groundwater in the Central Valley region. The SCP will be implemented in three 
ten-to-fifteen-year phases, wherein the findings from each phase will inform the 
next, allowing for adaptive management of salt discharges in the Central Valley 
region. The first phase (Phase 1) is underway. 

19. During Phase 1, dischargers of salt are required to select one of two permitting 
pathways: the Conservative Permitting Approach or the Alternative Permitting 
Approach. Under the Conservative Permitting Approach, dischargers must meet 
conservative salt-loading limits and limited use of assimilative capacity and/or 
compliance time schedules. Under the Alternative Permitting Approach, 
dischargers must maintain current efforts to control salinity in their discharges 
and fully participate in the regionwide Prioritization and Optimization (P&O) 
Study. Dischargers that meet these requirements will be deemed in compliance 
with the salinity discharge requirements of this Order. Based on the nature of the 
discharge permitted by this Order (i.e., treated domestic wastewater), the many 
of the eligible WWTPs for this General Order do not meet the thresholds set by 
the Conservative Permitting Approach. It is anticipated that most WWTPs 
enrolled under this General order will participate in the regionwide P&O Study. 

20. Under the SCP, Dischargers may change their elected compliance pathway by 

 
1 Described in the Basin Plan as a “ substantial and/or material change which increases salt concentration or load from a 
facility.” 

Debbie Mackey
Note that disinfection requirements, either as meeting Title 22 requirements or elsewhere in the order may likely trigger the “substantially modified” provisions if chlorine is used as the disinfectant. 

Debbie Mackey
What does “initiate”  mean and how will this be interpreted?  For example, will it be at the time planning or design is initiated, or will it be when a facility comes on line.  The suggested language is from the BPA. 

Debbie Mackey
Is this known for certain?  Many of the POTWs that are participating in the P&O Study could comply with effluent limits under the conservative pathway.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

9 

 

 

submitting a written request to the Central Valley Water Board. This request must 
include documentation regarding how the permittee will comply with the 
requirements applicable to the compliance pathway elected and the basis for the 
change. If the Discharger requests to change from the Alternative to the 
Conservative Permitting Approach, the permittee must demonstrate to the Board 
that it has complied with all provisions associated with the Alternative 
Compliance Permitting Approach, including financial support to the P&O study, 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

10 

up through the time of permit revision to incorporate requirements for the 
Conservative Permitting Approach. If the Discharger requests to change from the 
Conservative Permitting Approach to the Alternative Approach, the Discharger 
shall meet the financial commitment requirements of the P&O Study. 

Nitrate Control Program 

21. Dischargers subject to the NCP are required to select one of two permitting
approaches: the Individual Approach (Path A) or the Management Zone
Approach (Path B). Path A requires dischargers to evaluate the impacts of their
nitrate discharges on shallow groundwater underlying the area of discharge
(Shallow Zone). Based on that evaluation, facility discharges will be identified as
falling into one of five categories of nitrate discharges (see Attachment C - CV-
SALTS Basin Plan Amendment, Table N-3). Dischargers whose permitted
discharges cause or may cause nitrate in the Shallow Zone to exceed 75 percent
of the WQO for nitrate (i.e., Category 4 and 5 dischargers) over a 20-year
planning horizon may be required to develop and implement long-term
Alternative Compliance Projects (ACPs) with identified milestones for addressing
nitrate-related drinking water issues (see CV-SALTS Basin Plan Amendment,
Table N-5.A and Table N-5.B for detailed compliance schedule). Alternatively,
under Path B, permitted dischargers of nitrate may elect to comply with the NCP
by participating in basin- or sub-basin-specific Management Zones. Path B
dischargers must collaborate with other dischargers within their respective
Management Zones to ensure provision of safe drinking water to adversely
affected residents within their areas and to develop and execute Management
Zone Implementation Plans for managing and reducing nitrate loading to
groundwater.

22. The Central Valley Water Board has identified and categorized Groundwater
Basins/Sub-basins (Priority 1, Priority 2, and Non-Prioritized Basins) and
established timelines for phased implementation of the NCP in these prioritized
areas. As of the date of the adoption of this Order, Priority 1 Management Zones
(identified in the Information Sheet) have Management Zone Implementation
Plans (MZIPs) that are either accepted or approved by the Central Valley Water
Board. Priority 2 Management Zones (identified in the Information Sheet) have
approved Early Action Plans and are in the process of developing MZIPs.
Groundwater basins that are not currently prioritized may be designated as a
high priority on a case-by-case basis when determined necessary by the Central
Valley Water Board. In such cases, existing dischargers to those basins will
receive Notices to Comply, including a time schedule for implementation of NCP
requirements.

23. New dischargers or existing dischargers proposing to increase the level of nitrate
discharged to any designated groundwater basin/sub-basin (regardless of

Debbie Mackey
The Final Management Zone Proposals with  Early Action Plans and ACP, if needed, were just submitted for Priority 2 mid-February.  Will they be approved by the time this order goes to the Board?



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

11 

 

 

priority)[3] must include the initial assessment information at the time of submittal 
of the ROWD. If a Management Zone does not exist at the time of application, 
the Central Valley Water Board may use its discretion to issue a time schedule to 
the discharger to comply with the Nitrate Control Program through a later-formed 
Management Zone. Dischargers of nitrate located in areas that are not part of a 
designated basin/sub-basin are not subject to the NCP unless they receive a 
Notice to Comply. 

24. If a discharger would like to elect a different permitting pathway under the NCP, 
they must notify the Central Valley Water Board in writing. The Central Valley 
Water Board will consider approval of the requested change on a case-by-case 
basis. 

25. Exceptions from the WQO for Nitrate. As described in the Basin Plans’ 
Exceptions Policy, exceptions are intended to facilitate long-term attainment of 
WQOs or to provide the time needed to revise an inappropriate WQO or 
beneficial use designation. Dischargers granted an exception may not be 
required to comply with effluent and/or groundwater limitations for nitrate. 
Exceptions shall generally not exceed a term of ten years; however, the Central 
Valley Water Board may adopt exceptions up to 35 years for nitrate if the 
applicant(s) can demonstrate that it is necessary to further the management 
goals of the NCP. Any permitted discharger, or a recognized third party acting on 
behalf of multiple dischargers, may apply to the Central Valley Water Board for 
an exception from implementation of WQOs for nitrate for their wastewater 
discharges. For dischargers participating in a Management Zone, the 
Management Zone Implementation Plan may substitute for an exception 
application if it meets the criteria described in the Exceptions Policy. The Central 
Valley Water Board may rescind exceptions when the applicant(s) does not 
comply with the terms and conditions of their exception. The issuance, 
modification, or rescission of any exception must be approved by the Central 
Valley Water Board after public notice and hearing. 

Antidegradation Policy 

26. State Water Board Resolution 68-16, Statement of Policy with Respect to 
Maintaining High Quality Waters in California (Antidegradation Policy), which is 
incorporated as part of the Basin Plan, requires existing “high quality waters” be 
maintained until it has been demonstrated to the State that any change will be 
consistent with the maximum benefit to the people of California; will not 
unreasonably affect present and anticipated future beneficial uses of such water; 
and will not result in water quality less than as prescribed in applicable policies. 
Resolution 68-16 further requires that any discharge to existing high-quality 

 
 

[3] Figure N-1 of RESOLUTION R5-2020-0057 
(https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/r 
esolutions/r5-2020-0057_res.pdf). 

https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/resolutions/r5-2020-0057_res.pdf
https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/r
Debbie Mackey
Should this describe what will occur - will the NOA be modified or is a different process anticipated?



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

12 

 

 

waters be required to meet WDRs that will result in the best practicable treatment 
or control (BPTC) of the discharge necessary to ensure that pollution and/or 
nuisance will not occur and that the highest quality consistent with the maximum 
benefit to the people of the state will be maintained. 

27. The Antidegradation Policy applies when the Central Valley Water Board 
authorizes an activity that will result in discharges of waste to high-quality waters 
that will degrade the quality of those waters. "High-quality waters" are those 
waters where water quality is more than sufficient to support beneficial uses 
designated in the Basin Plan. Whether a water is a high-quality water is 
established on a constituent-by-constituent basis, which means that an aquifer 
can be considered a high-quality water with respect to one constituent, but not for 
others (State Water Board Order No. WQ 91-10). If the activity will not result in 
the degradation of high-quality waters, the Antidegradation Policy does not apply, 
and the discharger need only demonstrate that it will use "best efforts" to control 
the discharge of waste. 

28. For the purposes of this Order, typical constituents in the effluent from a Large 
WWTP with the potential to degrade groundwater include salts (e.g., electrical 
conductivity [EC], total dissolved solids [TDS], chloride, and sodium), nutrients 
(e.g., nitrate), pathogens, disinfection by-products (e.g., total trihalomethanes), 
and organic compounds. Organic compounds can contribute to reducing 
conditions in groundwater, which may mobilize naturally occurring elements such 
as iron, arsenic, and manganese. 

29. This Order allows discharge to numerous groundwater sources, each with its 
own chemical characteristics. Due to the geographic scale, available data, and 
variability of the basins covered, it is not feasible for this General Order to specify 
which areas constitute high-quality waters for each constituent or where such 
waters are located. For the purposes of this analysis, this Order presumes 
groundwater is of high quality. This Order authorizes limited degradation to 
high−quality waters, provided it is consistent with the terms of the applicable 
Basin Plan, other applicable State Water Board and Central Valley Water Board 
policies, the Antidegradation Policy, and as described in these findings. To the 
extent that a receiving water is not considered high-quality, this Order requires 
the Discharger to implement best-efforts to ensure the facility’s discharge does 
not cause further degradation to the receiving water. 

30. This Order finds that the suite of treatment and control practices and 
infrastructure employed by the WWTPs regulated by this order to achieve 
compliance with this order are considered BPTC as that term is defined by the 
Antidegradation Policy. These treatment and control practices and infrastructure 
that limit groundwater degradation for specified constituents of concern from the 
WWTPs regulated by this Order include, but are not limited to: 

a. Compliance with the Salt and Nitrate Control Programs; 
b. Monitoring of and reporting on constituent concentrations in effluent; 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

13 

 

 

c. Land application limits for BOD to prevent or minimize creation of anaerobic 
conditions and mobilization of metals; 

d. Employment of either primary, secondary, and/or tertiary treatment 
technologies to reduce concentrations of solids, nutrients and BOD 
concentrations in the effluent; 

e. Employment of disinfection treatment where needed to remove/reduce the 
pathogen concentrations in the effluent; 

f. The requirement to line all new or expanded ponds, and assess threat to 
water quality associated with existing ponds; 

g. Collection and appropriate treatment of domestic wastewater in compliance 
with the effluent limits in this Order. 

31. Limited degradation of groundwater by some waste constituents associated with 
Large WWTP discharges, after effective source control, treatment, and control 
measures are implemented as required by this Order, is consistent with the 
maximum benefit to the people of the State. The technology, energy, water 
recycling, and waste management advantages of a municipal utility service far 
exceed any benefits derived from numerous dispersed, individual wastewater 
treatment systems, and the impacts on water quality will be substantially less. 
Accordingly, to the extent that any degradation occurs as a result of the Facility’s 
continued operation, such degradation is consistent with the maximum interest of 
the people of the State of California. 

32. Based on the foregoing, the adoption of this Order is consistent with the 
Antidegradation Policy. 

California Environmental Quality Act (CEQA) Compliance 

33. Adoption of this Order is categorically exempt from the California Environmental 
Quality Act (CEQA) pursuant to California Code of Regulations, title 14, section 
15301, because the Order involves negligible or no expansion of existing Large 
WWTPs and their respective waste discharges. Any party seeking coverage 
under this Order for a new or expanded discharge of waste must demonstrate 
compliance with CEQA before such new or expanded discharge can be 
authorized under this Order. 

Exemption from Title 27 Requirements 

34. Pursuant to California Code of Regulations, title 27 (Title 27), section 20090, 
subdivisions (a), (b), and (i), the treatment, storage, and disposal of waste 
authorized by this Order are exempt from the requirements of the Title 27 section 
20005, et seq. This Order implements the applicable preconditions described in 
section 20090. 

Debbie Mackey
Please see BOD limits comments in letter.

Debbie Mackey
Please see pond comments in letter.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

14 

 

 

Other Regulatory Considerations 

35. This Order does not preempt or supersede the authority of local governmental 
agencies to prohibit, restrict, or control discharges of waste subject to their 
jurisdiction. It is the responsibility of the Discharger(s) to obtain any required 
local, state, or federal governmental agency permits or authorizations necessary 
for compliance with this Order. 

Industrial Pretreatment Considerations 

36. Pursuant to California Code of Regulations, title 23 (Title 23), section 2233, 
subdivision (a), this Order requires Large WWTPs treating or designed to treat an 
average dry weather flow of five million gpd or more to have and enforce 
adequate pretreatment programs approved by the Central Valley Water Board. 
The Board may also impose this requirement upon Large WWTPs treating or 
designed to treat an average dry weather flow of less than five million gpd, as 
necessary and appropriate to address site- or facility-specific issues. Any such 
requirement will be specified in the Discharger’s NOA. Pretreatment programs 
developed pursuant to this Order should incorporate requirements equivalent to 
40 Code of Federal Regulations (CFR) part 403, General Pretreatment 
Regulations for Existing and New Sources of Pollution, as applicable. 

Biosolids 

37. Dischargers subject to this Order may generate biosolids as part of their 
wastewater treatment and disposal operations. Application of biosolids to land in 
designated on-site areas that receive facility wastewater and discharges of 
biosolids for disposal or reuse off-site are not authorized by this Order. Biosolids 
must be disposed of at an appropriately authorized disposal facility or reused in 
accordance with applicable federal and state requirements and standards. 
Dischargers who wish to reuse biosolids as a soil amendment on- or off-site must 
obtain authorization to do so under State Water Board Order No. 2004-0012-
DWQ, General Waste Discharge Requirements for the Discharge of Biosolids to 
Land For Use as a Soil Amendment in Agricultural, Silvicultural, Horticultural, and 
Land Reclamation Activities (Biosolids General Order) (or any successor order 
thereto) or an individual WDRs order. 

38. The U.S. EPA has promulgated regulations governing reuse of biosolids in 40 
CFR part 503, Standards for the Use or Disposal of Sewage Sludge, which 
establishes management criteria for protection of ground and surface waters, 
sets limits and application rates for heavy metals, and establishes stabilization 
and disinfection criteria. The Central Valley Water Board is not the implementing 
agency for part 503 regulations. Dischargers that reuse biosolids should confer 
with the U.S. EPA to ascertain whether separate and/or additional compliance, 
reporting, and permitting requirements are applicable to their biosolids-related 
operations. 

Debbie Mackey
See comment letter for discussion on Pretreatment Requirments



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

15 

 

 

Recycled Water Considerations 

39. This Order encourages the production and use of recycled water, as described in 
the State Water Board’s Water Quality Control Policy for Recycled Water 
(Recycled Water Policy). The Recycled Water Policy encourages the use of 
recycled water in lieu of potable water and includes the stated goals of increasing 
recycled water use statewide and maximizing recycled water use in areas where 
groundwater supplies are in a state of overdraft, to the extent that downstream 
water rights, instream flow requirements, and public trust resources are 
protected. The Central Valley Water Board’s Basin Plans incorporate the 
Recycled Water Policy. 

Monitoring and Reporting Requirements 

40. Individual MRPs will be issued along with the NOA pursuant to Water Code 
section 13267. The MRP Template attached to this Order provides a framework 
for site-specific MRPs. The site-specific MRPs will be tailored to each WWTP’s 
treatment and disposal system and site-specific conditions consistent with the 
attached MRP Template. Attachment A – Monitoring and Reporting Program 
Template contains a list of potential technical reports that dischargers may be 
required to submit in accordance with their site-specific MRP. 

41. The Central Valley Water Board is transitioning to using the GeoTracker 
database for the submittal of self-monitoring reports. Dischargers enrolled under 
this Order are required to submit self-monitoring reports utilizing GeoTracker. 
GeoTracker is the State Water Board’s internet-accessible database system 
used by the State Water Board, regional boards, and local agencies to track and 
archive compliance data from authorized or unauthorized discharges of waste to 
land, or unauthorized releases of hazardous substances from underground 
storage tanks. This system consists of a relational database, online compliance 
reporting features, a geographical information system (GIS) interface, and other 
features that are utilized by the State Water Board, regional boards, local 
agencies, regulated industry, and the public to input, manage, or access 
compliance and regulatory tracking data. 

Setback Requirements 

42. This Order requires Dischargers to maintain setbacks separating wastewater 
treatment areas, land application areas (LAAs) where spray or drip methods are 
used, and wastewater impoundment areas from nearby domestic wells, surface 
waters, and property lines. The setbacks required by this Order are based on the 
Title 22 Water Recycling Criteria, the California Well Standards, the California 
Plumbing Code, and commonly imposed setbacks by regulatory agencies. The 
required setbacks are designed to reduce potential impacts to human health and 
safety and the environment as a result of wastewater discharges. Setbacks 
provide attenuation of such impacts through physical, chemical, and biological 
processes. 

Debbie Mackey
CVCWA would like to partner with the RWB and SWB in educating and transitioning permittees under the LDGO to GeoTracker.

Debbie Mackey
This has been an area of concern for CVCWA.  Since the specific setbacks have not been included in the preliminary draft we may have more comments.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

16 

 

 

C. Application for Coverage 

1. Dischargers seeking regulatory coverage under this Order must file with the 
Central Valley Water Board a ROWD, in the form of a Notice of Intent (NOI) and 
an attached technical report. The Application Process is further described in 
Attachment C, which also provides guidance on what information should be 
included in the ROWD. 

2. Upon review of the application, Central Valley Water Board staff will determine if 
coverage under this General Permit is appropriate. The Central Valley Water 
Board Executive Officer will issue a NOA when coverage under this General 
Permit has been authorized. The NOA will contain the necessary site-specific 
monitoring and reporting requirements. 

3. Although a Discharger may be eligible for coverage under this General Permit, 
the Central Valley Water Board Executive Officer may determine that a waiver of 
WDRs, individual WDRs, or different general WDRs would better regulate the 
discharge. 

4. The Discharger’s NOIs shall identify which effluent limitations, setback distances, 
and site-specific requirements are applicable based on location and treatment 
technology(s). 

D. Closure of Facilities 

1. Residual waste, sludge, solids, and biosolids that accumulate over time in 
WWTPs covered by this Order can present ongoing threats to water quality. The 
level of threat depends on various factors, including the facility's underlying 
hydrogeology, the quality of the wastewater being treated, the types of treatment 
processes used, the operational and maintenance history of the facility, and the 
duration of its operation. 

2. To mitigate the potential legacy threat to groundwater quality from residual 
waste, sludge, solids, and biosolids in the event of a complete or partial closure 
of a facility governed by this Order, dischargers are required to submit a Facility 
Closure Work Plan as described in Section IV.C. 

E. Procedural Matters 

Public Outreach, Potential Environmental Justice, Tribal Impact, and Racial Equity 
Considerations, and the Human Right to Water 

3. Water Code section 13149.2, subdivision (c), provides that regional water 
boards, when issuing regional waste discharge requirements, shall make 
concise, programmatic findings on potential environmental justice, tribal impact, 
and racial equity considerations related to the issuance. To inform these findings, 
the Central Valley Water Board considered pertinent, available information and 
engaged in outreach to potentially impacted communities throughout the region 

Debbie Mackey
It would be good to identify here when the NOA is effective (or what triggers its effective date.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

17 

 

 

pursuant to Water Code section 189.7. This outreach included the Board’s notice 
and comment procedures preceding the adoption of this Order. Based upon its 
review of relevant information related to the adoption of this Order, the Board 
finds [programmatic finding(s) on potential environmental justice, tribal impact, 
and racial equity considerations related to the issuance]. 

4. Human Right to Water. Pursuant to Water Code section 106.3, subdivision (a), it 
is “the established policy of the state that every human being has the right to 
safe, clean, affordable, and accessible water adequate for human consumption, 
cooking, and sanitary purposes.” Although this Order is not subject to Water 
Code section 106.3, as it does not revise, adopt, or establish a policy, regulation, 
or grant criterion (see § 106.3, subd. (b)), it nevertheless promotes the policy by 
requiring compliance with WDRs that implement the MCLs for drinking water 
(excluding salinity and nitrate), which are designed to protect human health and 
ensure that water is safe for domestic use. For salinity and nitrate, this Order 
requires compliance with the Salt Control Program and NCP, respectively. 
Although the Exceptions Policy allows participants in these Programs to obtain 
limited-term exceptions from WQOs for salinity and/or nitrate, these Programs 
are consistent with the Human Right to Water Policy because their over-arching 
management goals and priorities include short-term provision of safe drinking 
water to impacted users and long-term restoration of impacted groundwater 
basins and sub-basins where reasonable, feasible, and practicable. 

5. Interested agencies, tribes, and persons were notified of the Central Valley Water 
Board’s intent to prescribe the WDRs in this Order and were provided an 
opportunity to submit their written comments and recommendations and/or be 
heard at a public meeting before the Central Valley Water Board. (Wat. Code, § 
13167.5.) 

6. At a public meeting held on XXXX XX 2026, the Central Valley Water Board 
heard and considered all comments pertaining to this Order. 

 
IT IS HEREBY ORDERED, pursuant to Water Code sections 13263, 13267, and 13523, 
that all Dischargers enrolled under this Order, as well as any agents, successors, and 
assigns of such Dischargers, shall comply with the following: 

II. REQUIREMENTS 

A. Prohibitions 

The following actions are prohibited except as authorized by a separate WDRs order or 
Waiver of WDRs adopted by the Central Valley Water Board or the State Water Board: 

1. Discharge of waste to surface waters. 

Debbie Mackey
Should this be Waters of the U.S.?  Many facilities use open channels to convey water to application sites.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

18 

 

 

2. Bypass[4], overflow, or discharge of untreated or partially treated waste, except as 
authorized by the Specifications for Ponds section of this Order regarding 
emergency bypass. 

3. Treatment, storage, or disposal of waste in a manner that causes or contributes 
to, or threatens to cause or contribute to, a condition of pollution, contamination, 
and/or nuisance (see Wat. Code, § 13050). 

4. Discharge of waste to land not owned, operated, or controlled by the 
Discharger,5 except where the specific manner and location of such use is 
described in a Title 22 Engineering Report approved by DDW. 

5. Discharge of waste in a manner different than that described in this Order and 
the Discharger’s NOA. 

6. Discharge of waste classified as hazardous (Title 23, § 2521, subd. (a)) or 
designated (Wat. Code, § 13173). 

7. Discharge of wastes at a location or in a manner different from that described in 
the Discharger’s complete ROWD and the resulting NOA issued by the Executive 
Officer. 

8. The production of recycled water in a manner different from that described in the 
Title 22 Engineering Report that has been conditionally accepted by DDW. 

9. Production of recycled water for direct human consumption, indirect human 
consumption, or processing of food or drink intended for human consumption. 

10. Use of equipment used for potable water supply (e.g., tanks, piping, valves) for 
the conveyance of recycled water or wastewater. 

Conditional Discharge Prohibitions 

11. During Phase I of the Salt Control Program, the Discharger is prohibited from 
discharging salts at concentrations exceeding the salinity numeric value of 700 
µmhos/cm (as a monthly average) unless the Discharger is fully participating in 
the Phase I requirements of the Salt Control Program Alternative Permitting 
Approach (i.e., full participation in the P&O Study). 

 
 
 
 

[4] “Bypass” refers to the intentional or accidental diversion of the waste stream 
from any portion of the WWTP. 
5 The owner(s) of any property(s) used for disposal of waste subject to this Order 
must be identified as a “Discharger” in the applicable NOA before waste 
discharges permitted by this Order can commence. 

Debbie Mackey
Bypass may not only be to a pond.  The following language is out of one of the NPDES Standard provisions on bypass, which also deals with axillary treatment facilities.  We recognize that the exact language is not appropriate for the WDR, but the concepts should be included in the provisions.

Bypass 
1. Definitions 
a.  “Bypass” means the intentional diversion of waste streams from any portion of a treatment facility. (40 C.F.R. section 122.41(m)(1)(i).) 

b.  “Severe property damage” means substantial physical damage to property, damage to the treatment facilities, which causes them to become inoperable, or substantial and permanent loss of natural resources that can reasonably be expected to occur in the absence of a bypass. Severe property damage does not mean economic loss caused by delays in production. (40 C.F.R. section 122.41(m)(1)(ii).) 

2. Bypass not exceeding limitations. 
The Discharger may allow any bypass to occur which does not cause exceedances of effluent limitations, but only if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the provisions listed in Standard Provisions – Permit Compliance I.G.3, I.G.4, and I.G.5 below. (40 C.F.R. section 122.41(m)(2).) 

3. Prohibition of bypass. Bypass is prohibited, and the Central Valley Water Board may take enforcement action against a Discharger for bypass, unless (40 C.F.R. section 122.41(m)(4)(i)): 
a.  Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage (40 C.F.R. section 122.41(m)(4)(i)(A)); b.  

b.  There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment to prevent a bypass that occurred during normal periods of equipment downtime or preventive maintenance (40 C.F.R. section 122.41(m)(4)(i)(B)); and 

c.  The Discharger submitted notice to the Central Valley Water Board as required under Standard Provisions – Permit Compliance I.G.5 below. (40 C.F.R. section 122.41(m)(4)(i)(C).)

 4. The Central Valley Water Board may approve an anticipated bypass, after considering its adverse effects, if the Central Valley Water Board determines that it will meet the three conditions listed in Standard Provisions – Permit Compliance I.G.3 above. (40 C.F.R. section 122.41(m)(4)(ii).) 

5. Notice 
a Anticipated bypass. If the Discharger knows in advance of the need for a bypass, it shall submit prior notice if possible, at least 10 days before the date of the bypass. The notice shall be sent to the Central Valley Water Board. As of 21 December 2023, all notices shall be submitted electronically to the initial recipient (State Water Board’s California Integrated Water Quality System (CIWQS) Program website (http://www.waterboards.ca.gov/water_issues/programs/ciwqs/), defined in Standard Provisions – Reporting V.J below. Notices shall comply with 40 C.F.R. Part 3, section 122.22, and 40 C.F.R. Part 127. (40 C.F.R. section 122.41(m)(3)(i).) 

b.  Unanticipated bypass. The Discharger shall submit a notice of an unanticipated bypass as required in Standard Provisions - Reporting V.E below (24-hour notice). The notice shall be sent to the Central Valley Water Board. As of 21 December 2023, all notices shall be submitted electronically to the initial recipient (State Water Board’s California Integrated Water Quality System (CIWQS) Program website. (http://www.waterboards.ca.gov/water_issues/programs/ciwqs/), defined in Standard Provisions – Reporting V.J below. Notices shall comply with 40 C.F.R. Part 3, section 122.22, and 40 C.F.R. Part 127. (40 C.F.R. section 122.41(m)(3)(ii).) 

Debbie Mackey
See comment letter considering controlled.  
Question:  For dust control, are the specific manner and location typically described in the Title 22 Engineering Reports?

Debbie Mackey
5 and 7 are very similar and can be combined.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

19 

 

 

12. If subject to the NCP, the Discharger is prohibited from discharging nitrate and 
other forms of nitrogen speciation (e.g., total inorganic nitrogen and total Kjeldahl 
nitrogen) unless the Discharger is implementing the requirements of the NCP. 

B. Specifications for All Systems 

1. The siting, design, construction, operation, maintenance, and monitoring of 
WWTP must comply with the requirements of the NOA, the applicable Basin 
Plan, and this Order. 

2. Odors shall not create nuisance conditions that are perceivable beyond the limits 
of the wastewater treatment system, the land disposal areas, and any 
infrastructure involved in storing or transporting wastewater to or from the 
wastewater treatment system and land disposal areas. 

3. The Discharger shall manage their Facility to prevent breeding of mosquitoes by 
implementing, at a minimum, the following procedures: 

a. An erosion control program shall be implemented to ensure that small coves 
and irregularities are not created around the perimeter of the bermed flood 
area(s) and ponds. 

b. Weeds shall be minimized through control of water depth, harvesting, 
herbicides, or other suitable measures in ponds and open containment 
structures. 

c. Vegetation and debris shall not accumulate on the water surface in such a 
way as to create stagnant water conditions and/or promote the breeding of 
mosquitoes. 

d. Prevention of standing water 48 hours after the application of wastewater to 
LAAs. 

e. Low-pressure and unpressurized pipelines and ditches accessible to 
mosquitoes must not be used to store wastewater or recycled water. 

f. The Discharger must coordinate with the local mosquito abatement or vector 
control district to supplement the measures described above. 

4. The Discharger must comply with the setbacks described in Table X of the 
attached Information Sheet unless an approved variance is obtained from the 
Central Valley Water Board in accordance with the setback variance processes 
outlined in the attached Information Sheet. Site-specific setbacks will be 
established in the NOA. Setbacks provided in this Order are the distances of 
wastewater treatment areas, land application by spray or drip methods areas, or 
wastewater impoundment areas from sensitive receptors, including domestic 
wells, water courses (perennial or ephemeral), lakes/reservoirs, wetlands, and 
property lines. 

Debbie Mackey
This specification seems to go beyond Water Code §13360(a). “No waste discharge requirement or other order of a regional board or the state board shall specify the design, location, type of construction, or particular manner in which compliance may be had…”

Debbie Mackey
See earlier comment, still need to review.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

20 

 

 

Some existing WWTPs may not comply with the setbacks provided herein. Those 
that do not meet setback requirements at the time they submit a NOI shall 
nonetheless be considered in compliance with these requirements unless 
pollution or nuisance conditions result from the reduced setback distances. Any 
areal expansion of such facilities after submittal of the NOI will require the WWTP 
to comply with the applicable setbacks unless an approved variance is obtained 
from the Central Valley Water Board Executive Officer. 

For new or expanded facilities where a WWTP will not comply with the setbacks 
included in the Order, the Dischargers will need to evaluate the potential impact 
of the proposed discharge/s, potential mitigations of those impacts, and whether 
shorter setback/s are adequately protective of sensitive receptors and receive 
approval of a variance by the Central Valley Water Board. 

5. WWTPs producing tertiary treated disinfected wastewater shall comply with the 
following specifications: 

a. Wastewater Filtration: 
i. Oxidized wastewater shall be coagulated and passed through natural 

undisturbed soil filtered or a bed of filter media at a rate that does not 
exceed 5 gallons per minute per square foot of surface area in mono, 
dual or mixed media gravity, upflow or pressure filtration systems, or 
does not exceed 2 gallons per minute per square foot of surface area 
in traveling bridge automatic backwash filters; so that the turbidity of 
the filtered wastewater does not exceed any of the following: An 
average of 2 NTU within a 24-hour period; 5 NTU more than 5 percent 
of the time within a 24-hour period; and 10 NTU at any time. 

or 
ii. Wastewater shall be passed through a microfiltration, ultrafiltration, 

nanofiltration, or reverse osmosis membrane so that the turbidity of the 
filtered wastewater does not exceed any of the following: 0.2 NTU 
more than 5 percent of the time within a 24-hour period; and 0.5 NTU 
at any time. 

b. Wastewater Disinfection: 
i. Filtered wastewater shall be disinfected by a chlorine disinfection 

process that provides a CT (the product of total chlorine residual and 
modal contact time measured at the same point) value of not less than 
450 milligram-minutes per liter at all times with a modal contact time of 
at least 90 minutes, based on peak dry weather design flow; 

or 

ii. Filtered wastewater shall be disinfected by a process that, when 
combined with the filtration process, has been demonstrated to 
inactivate and/or remove 99.999 percent of the plaque-forming units of 

Debbie Mackey
It is unclear from this statement if this then applies to the site as a whole or only the expanded portion.

Debbie Mackey
See comment letter.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

21 

 

 

F-specific bacteriophage MS2, or polio virus in the wastewater. A virus 
that is at least as resistant to disinfection as the polio virus may be 
used for the purposes of the demonstration. 

C. Specifications for Ponds 

The following requirements apply to all ponds unless otherwise noted (e.g., 
treatment ponds, storage ponds, emergency storage/bypass ponds, etc.). 

1. The Discharger shall design, construct, operate, and maintain all ponds 
sufficiently to protect the integrity of containment dams and berms and prevent 
overtopping and/or structural failure. 

2. Emergency bypass ponds may be used for the temporary storage of untreated or 
partially treated domestic wastewater if WWTP processes are damaged or 
overwhelmed, or are threatened to be damaged or overwhelmed. Storage of 
untreated or partially treated wastewater in emergency bypass ponds must be 
done in accordance with the WWTP’s Spill Prevention and Emergency Response 
Plan, limited to short durations, and minimized to the maximum extent possible. 

3. All new, reconstructed, and expanded treatment and storage ponds6 must be 
constructed with an engineered liner; emergency bypass pond lining may be 
required on a case-by-case basis. The engineered liner shall meet a hydraulic 
conductivity limit of 1 x 10-6 centimeters per second or less using one of the 
following: 

a. A compacted clay liner, with a minimum clay thickness of two feet; 
b. A Portland cement concrete liner, designed to minimize cracking and 

infiltration; 
c. A synthetic liner, consisting of 40 thousandths of an inch (mil) synthetic 

geomembrane or a 60-mil high-density polyethylene liner installed over a 
prepared base or a secondary clay or concrete liner; or 

d. An equivalent engineered alternative. 

4. An exemption to the lining requirements in II.C.3 above may be granted on a 
case-by-case basis if it can be demonstrated that pond lining is not necessary to 
prevent degradation of underlying groundwater. Any such exemption would 
require approval by the Central Valley Water Board. 

5. Prior to the construction of a new or expanded lined pond per Requirement 
II.C.3, the Discharger shall submit a Design Report prepared by the 

 
 

 
6 Percolation ponds are not subject to the above lining requirements. Lining of 
emergency bypass pond(s) may be required on a case-by-case basis. 

Debbie Mackey
See comment letter.

Debbie Mackey
Please confirm that this is also the biological process.

Debbie Mackey
New concept - what does this entail?  Is this full reconstruction or does it include modification such as a new catchment basin, modifications to improve flow, aeration, etc.?  

Debbie Mackey
This was revised from standard, but limit is similar.  The exemption helps with that but it appears more as an all or nothing proposition.  See comments below. .  

Debbie Mackey
Maybe change to reflect the hydraulic conductivity number so that it allows for liners not meeting the 10x-6.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

22 

 

 

appropriately licensed professional(s) to the Central Valley Water Board. The 
Design Report shall include the following: 

a. Design plans and specifications for construction and lining of the pond(s), 
including a schedule for construction. 

b. A geotechnical investigation for the area around the proposed ponds, 
including boring logs, soil assessment, and analysis of depth to first 
encountered groundwater. 

c. A Construction Quality Assurance (CQA) Plan that discusses how the 
subgrade and liner will be tested to ensure the liner is properly installed. The 
CQA Plan should also discuss any leak detection system for the pond(s) 
integrity testing (e.g., action leakage rate), and the pond’s design life 

d. An Operations and Maintenance Plan for the pond(s). The plan must include: 
i. Procedures for monitoring the liner integrity to ensure the pond liner 

remains in good condition. 
ii. Methods for detecting liner failure and establishing criteria for timely 

repairs. Where applicable, this should include developing an action 
leakage level for each pond equipped with a leachate detection 
system. 

6. The Discharger shall maintain at least two feet of freeboard in all ponds to 
provide adequate storage capacity and prevent overtopping or spills. If freeboard 
is less than two feet,[7] the Discharger shall immediately implement the 
contingency plan contained in the Spill Prevention and Emergency Response 
Plan.[8] Wastewater ponds shall contain permanent markers indicating depth and 
freeboard. Freeboard shall be measured vertically from the lowest elevation of 
the pond berm to the pond water surface. 

7. Pond systems shall be designed, constructed, maintained, and operated to 
ensure adequate capacity at all times to accommodate wastewater, design 
seasonal precipitation, ancillary inflow and infiltration, and wind driven waves. 
Design seasonal precipitation must be based on the following precipitation 
criteria: 

a. The 100-year return annual total precipitation value distributed monthly in 
accordance with average (mean) precipitation values. The calculations must 
demonstrate adequate capacity to maintain two feet of freeboard in the 
pond(s). 

 
 
 
 

[7] Reference – Tchobanoglous, George (1979) “Wastewater Engineering: 
Treatment, Disposal, Reuse,” Metcalf & Eddy, Inc. 
[8] See section V.B.3.iv. 

Debbie Mackey
We would like to discuss the intent and extent of expectations.

Debbie Mackey
Is this (freeboard and/or permanent markers) something that will require a compliance schedule for some POTWs?



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

23 

 

 

8. Objectionable odors shall not be perceivable beyond the limits of the WWTP at 
an intensity that creates or threatens to create nuisance conditions. As a means 
of ensuring compliance with this discharge specification, the Discharger shall 
comply with the following: 

a. The dissolved oxygen content in the upper one foot of any wastewater 
treatment or storage pond shall not be less than 1.0 mg/L for three 
consecutive sampling events. Notwithstanding the dissolved oxygen 
monitoring frequency specified in the monitoring and reporting program, if the 
dissolved oxygen in the pond(s) is below 1.0 mg/L for any single sampling 
event, the Discharger shall implement daily dissolved oxygen monitoring of 
that pond until the minimum dissolved oxygen concentration is achieved for at 
least three consecutive days. If the dissolved oxygen in the pond is below 1.0 
mg/L for three consecutive days, the Discharger shall report the findings to 
the Central Valley Water Board in accordance with provisions of this Order 
(§IV.B.3). The written notification shall include a specific plan to resolve the 
low DO results within 30 days of the first date of violation. 

9. Burrowing animals active in areas that may compromise the integrity of pond 
containment must be promptly controlled and repairs to the containment 
completed as soon as possible. 

10. Prior to any removal, drying, treatment, or disposal of sludge for pond 
maintenance, the Discharger must develop and implement a Sludge 
Management Plan (SMP). 

11. Constructed ponds must be graded to prevent the accumulation of stormwater 
runoff into the pond. 

12. A minimum five-foot separation between the base of any pond9 and seasonal 
high groundwater shall be maintained at all times. Dischargers with wastewater 
ponds constructed prior to the adoption date of this Order with less than the five-
foot minimum separation from groundwater must cease discharges to these 
ponds or modify the ponds to achieve the minimum five-foot separation no later 
than ten years from the date of enrollment in this Order. Ponds that receive high-
quality treated wastewater (i.e., disinfected secondary and disinfected tertiary 
wastewater) or are adequately lined (i.e., with a hydraulic conductivity of less 
than 1 x 10-6 cm/s) are exempt from this requirement. 

 
 
 
 
 

 
9 The lowest physical point within a pond where wastewater collects, either within 
the pond or within the collection system, if applicable (e.g., leachate removal and 
collection system). 

Debbie Mackey
This is already included (Specification B.2) and does not need to be included twice- ..  “Odors shall not create nuisance conditions that are perceivable beyond the limits of the wastewater treatment system, the land disposal areas, and any infrastructure involved in storing or transporting wastewater to or from the wastewater treatment system and land disposal areas.

Debbie Mackey
Note that this section only refers to verbal notification.  Section 4 refers to the written report, which is due within five days of the first low DO reading.  See comment letter for further discussion.

Debbie Mackey
See letter.

Debbie Mackey
See letter.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

24 

 

 

D. Specifications for Land Disposal 

The following specifications apply to land disposal of treated domestic 
wastewater not subject to Title 22 requirements (i.e., wastewater not used for 
reclamation), including but not limited to spray and drip fields and disposal via 
flooding (e.g., spreading basins, rapid infiltration beds, etc.). Land application of 
recycled domestic wastewater (i.e., reclamation) is not regulated by this Order 
and is subject to regulation under separate WDRs or Water Reclamation 
Requirements (e.g., State Water Board Order WQ 2016-0068-DDW). 

General Land Disposal Specifications 

1. For all land disposal areas enrolled under this Order, if undisinfected wastewater 
is applied, stormwater runoff from the designated land disposal area is 
prohibited. 

2. If stormwater can run off from a land disposal area, all applied wastewater must 
meet disinfection requirements at a level equivalent to at least disinfected 
secondary-23 recycled water (Title 22, § 60301.225). Land disposal of 
wastewater treated to a higher level is acceptable. Alternatively, the Central 
Valley Water Board may approve alternative disposal after the Discharger 
submits a technical report describing how the land disposal area will be operated 
to prevent pathogens from migrating off the land disposal area with stormwater. 

BOD Loading Limitations 

3. Application of wastewater to disposal areas shall not exceed the BOD loading 
rate limitations specified in Table 1. For existing Large WWTPs with individual 
WDRs adopted after 1 January 2007, that specify a less stringent BOD loading 
rate, those loading rate limit(s) may be applied instead in the NOA. The BOD 
loading limitations below do not apply to the reclamation of wastewater. 

Table 1: BOD Loading Rate Limitations 
Constituent Units Cycle-Average Daily Maximum 

BOD, 5-Day Pounds/acre/day 100 (See 1 Below) 300 

1. More information regarding calculation of cycle-average is included in 
Attachment B – Information Sheet/Definitions 

Specifications for Spray and Drip Disposal Methods 

The following requirements apply to areas where land disposal occurs by spray 
and drip methods: 

Debbie Mackey
General Comment:  In several places the LDGO presents a prohibition, but does not refer to an exception which is a different specification which is confusing.  CVCWA recommends that the paragraphs tie together either by reference to each other or describing the various conditions under a single number.  

Debbie Mackey
See Comment Letter



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

25 

 

 

4. Wastewater must not be applied to a land disposal area within 24 hours of 
forecasted measurable precipitation with a greater than 50 percent probability10 

of occurring, during precipitation events, or when the land application area 
surface soil is saturated. 

5. Spray irrigation with treated wastewater shall be managed to prevent sprayed 
wastewater from drifting outside of the boundaries of the land disposal area/ 
WWTP boundaries. Spray application of treated wastewater is prohibited when 
wind speed (including gusts) exceeds 30 miles per hour. Wind speed may be 
measured with an on-site weather station or at a nearby weather station operated 
by a governmental organization. 

6. Land disposal of treated wastewater must be managed to prevent ponding, 
runoff, and erosion. 

Specifications for Controlled Flood Disposal Methods 

The following requirements apply to areas where land disposal occurs by 
controlled flood methods: 

7. Two feet of freeboard must always be maintained in bermed flood areas to 
provide adequate storage capacity and prevent wastewater spills. Freeboard 
must be measured vertically from the lowest elevation of the berm to the water 
surface (lowest elevation shall include the bottom of any overflow channel). 

8. If wastewater spills occur (e.g., breaches in berms, flows spilling over the berms, 
etc.) at existing controlled flood areas, the Central Valley Water Board Executive 
Officer may require upgrades consistent with the size specification defined in 
section II.D.9.a.i below. 

9. Controlled flood areas must have the capacity to accommodate wastewater, 
design seasonal precipitation, ancillary inflow and infiltration, and wind-driven 
waves. For new or expanded controlled flood areas, seasonal precipitation used 
in the sizing water balance calculations must be based on the following: 

a. The 100-year return annual total precipitation value distributed monthly in 
accordance with average (mean) precipitation values. The calculations must 
demonstrate adequate capacity to maintain two feet of freeboard in the 
bermed flood area(s). 

b. The Central Valley Water Board may allow a lower standard for the return 
annual total precipitation value, with approval of a technical report describing 
how operation of the system will not result in wastewater spills. If the 
Discharger seeks relief from the 100-year return annual total precipitation 
value, the Discharger must certify that the spill prevention and emergency 

 
 

10 Based on forecasted weather available from the National Weather Service 

Debbie Mackey
CVCWA plans to work with additional POTWs in the Central Valley to find out if this requirement would have impacts beyond current practice.  Current information indicates wind gust regularly exceed 30 mph in the Central Valle, especially in summer and autumn.


Debbie Mackey
How many POTWs will this impact? A 100 year return is much more stringent than the design frequency of many WWTPs, which in turn can impact permitted capacity.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

26 

 

 

response plan is adequate to respond to forecast conditions using the 100-
year return annual total precipitation value distributed monthly in accordance 
with average (mean) precipitation values. The calculations must demonstrate 
adequate capacity to maintain two feet of freeboard in the bermed flood 
area(s). 

10. Burrowing animals active in areas that may compromise the integrity of controlled 
containment must be promptly controlled, and repairs to the containment must be 
completed as soon as possible. 

11. Constructed flood disposal areas must be graded to prevent the accumulation of 
stormwater runoff into the disposal area. 

E. Specifications for Sludge, Solids, and Biosolids Management 

1. Dischargers shall comply with the Sludge Management Plan prepared pursuant 
to the facility-specific MRP. 

2. Sludge and solid waste must be removed from screens, sumps, tanks, and 
ponds as needed to ensure optimal plant operation. 

3. Prior to any removal, drying, treatment, or disposal of sludge/solids/biosolids 
from the WWTP the Discharger must implement and comply with the 
Sludge/Solids/Biosolids Management Plan. 

4. Storage of residual sludge/solids/biosolids must be temporary (i.e. for the 
shortest period practicable) and shall be controlled and contained in a manner 
that minimizes leachate formation in masses or concentrations that violate or 
threaten to violate the Groundwater Limitations of this Order. All 
sludge/solids/biosolids impoundments (i.e. storage beds, treatment beds, drying 
beds, etc.) designed or installed as part of a new or expanding system and/or 
after submittal of the NOI must be constructed with an engineered liner. The 
engineered liner shall meet a hydraulic conductivity limit of 1 x 10-6 centimeters 
per second or less using one of the following: 

a. A compacted clay liner, with a minimum clay thickness of two feet; 
b. A Portland cement concrete liner, designed to minimize cracking and 

infiltration; 
c. A synthetic liner, consisting of a 40 thousandths of an inch (mil) synthetic 

geomembrane or a 60-mil high-density polyethylene liner installed over a 
prepared base or a secondary clay or concrete liner; or 

d. An equivalent engineered alternative. 

5. Residual sludge and solid waste must be disposed of in a manner approved by 
the Central Valley Water Board and consistent with Title 27 or other applicable 
standards, as appropriate. Removal for further treatment, disposal, or reuse at 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

27 

 

 

disposal sites operated in accordance with valid WDRs issued by the State 
Water Board or Central Valley Water Board will satisfy this specification. 

6. Use and disposal of screenings, sludges, biosolids and other solids removed 
from liquid wastes shall comply with the U.S. EPA Part 503 Biosolids Rule (40 
C.F.R. § 503). 

7. This Order does not authorize or regulate the use of biosolids for agricultural, 
horticultural, silvicultural, or reclamation site soil amendments. Dischargers 
intending to use biosolids for soil amendments are required to enroll under State 
Water Board Order No. 2004-0012-DWQ, General Waste Discharge 
Requirements for the Discharge of Biosolids to Land for Use as a Soil 
Amendment in Agricultural, Silvicultural, Horticultural, and Land Reclamation 
Activities, or updated order, or separate individual WDRs. 

8. Any proposed change in biosolids use or disposal practice from a previously 
approved practice shall be reported to the Executive Officer and U.S. EPA 
Regional Administrator at least 90 days in advance of the change. 

9. The Discharger shall notify the Central Valley Water Board within five days of any 
deviation from or modification to a Sludge Management Plan that the Discharger 
deems to be part of an emergency action and provide with that notification the 
rationale(s) for the emergency deviation and/or modification. 

F. Pretreatment Specifications 

10. These Pretreatment Specifications apply to Large WWTPs treating or designed 
to treat an average dry weather flow of five million gpd (5 MGD) or more and any 
other Large WWTPs for which the Central Valley Water Board determines that 
pretreatment requirements are necessary to prevent the introduction of 
pollutants/wastes that will interfere with the operation of the treatment works, 
pass through the treatment system, reduce opportunities to recycle and reuse 
domestic wastewater and sludge, or expose employees to hazardous chemicals. 
(Title 23, § 2233, subd. (a). Additional guidance for developing a pretreatment 
program compliant with the below requirements are included in Appendix B of 
Attachment B – Information Sheet. Dischargers subject to these Pretreatment 
Specifications shall: 

a. Update as necessary the appropriate contractual agreements with all 
governmental agencies within one year of submittal of a pretreatment 
program. The contractual agreements shall give the Discharger the authority 
to implement and enforce the pretreatment program within the sewer service 
areas of the treatment facility. The Discharge shall ensure that any other 
steps necessary to provide this implementation and enforcement authority 
(e.g., adoption of ordinances, etc.) are taken by all governmental agencies. If 
a governmental agency has a pretreatment program for any portion of the 
service area of the treatment facility, the Discharger's pretreatment program 

Debbie Mackey
See comment letter



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

28 

 

 

shall contain provisions ensuring that the governmental agency's program is 
implemented. In the event that any agency discharging to the Discharger's 
facility fails to effectively implement its individual pretreatment program, the 
Discharger shall implement and enforce its program within that agency's 
service area. 

b. Perform the pretreatment functions which are equivalent to those described in 
40 CFR Part 403, including, but not limited to: 

i. Enforce the pretreatment requirements equivalent to those described 
in 40 CFR 403.5 and 403.6; 

ii. Implement the necessary legal authorities equivalent to those 
described in 40 CFR 403.8; 

iii. Implement the programmatic functions equivalent to those described in 
40 CFR 403.8(f) (2); 

iv. Publish a list of significant non-compliance equivalent to that described 
by 40 CFR 403.8(f) (2) (vii); 

v. Provide the requisite funding and personnel to implement the 
pretreatment program equivalent to that described in 40 CFR 403.8(f) 
(3); and 

vi. Implement a monitoring and reporting program that is compliant with 
requirements equivalent to those described in 40 CFR 403.12. 

c. Implement the necessary legal authorities, programs, and controls equivalent 
to those described in 40 CFR 403.5(b) to ensure that the following wastes are 
not introduced to the treatment system: 

i. Wastes which create a fire or explosion hazard in the wastewater 
collection system or treatment works; 

ii. Wastes which will cause corrosive structural damage to the treatment 
works (i.e., a pH no lower than 5); 

iii. Solid or viscous wastes in amounts which cause obstruction to flow in 
sewers, or which cause other interference with proper operation or 
treatment works; 

iv. Any waste, including oxygen-demanding pollutants (BOD, etc.), 
released in such volume or strength as to cause inhibition or disruption 
in the treatment works, and subsequent treatment process upset 
and/or loss of treatment efficiency; 

v. Heat in amounts that inhibit or disrupt biological activity in the 
treatment works (i.e., temperatures in excess of 140° Fahrenheit or 60° 
Centigrade); 

vi. Petroleum oil, nonbiodegradable cutting oil, or products of mineral oil 
origin in amounts that will cause interference or pass through; 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

29 

 

 

vii. Any trucked or hauled wastewater or septage, except at points 
predesignated by the Discharger and subject to the above conditions; 
and 

viii. Pollutants that result in the presence of toxic gases, vapors, or fumes 
within the collection system or treatment works in a quantity that may 
cause acute worker health and safety problems. 

d. Implement the legal authorities, programs, and control necessary to ensure 
that industrial dischargers do not introduce pollutants into the sewerage 
system that, either alone or in conjunction with a discharge or discharges 
from other sources: 

i. Flow through the system to the receiving water in quantities or 
concentrations that cause a violation of this Order, or 

ii. Inhibit or disrupt treatment processes or treatment system operations 
and either cause a violation of this Order or prevent water recycling, 
biosolids reuse, or sludge disposal. 

e. Review the pretreatment program by conducting a pretreatment program 
audit (PPA) every 5 years and submit a report documenting the results. The 
PPA shall evaluate industrial user compliance with the Dischargers 
Pretreatment Program Plan (PPP) (described below), the overall 
effectiveness of the PPP, adequacy of program local limits, and include 
suggested changes to the PPP to address any deficiencies identified. The 
scope of the PPA shall be equivalent to the scope covered by the 
Pretreatment Compliance Audit Checklist contained in the Information Sheet. 
The Discharger shall make any necessary changes to ensure compliance 
with this Order. 

f. Submit a notification that is compliant with the equivalent to the requirements 
described in 40 CFR 403.18(c) (1) to the Board at least 60 days before 
implementation of any updates/modifications to the Discharger’s pretreatment 
program that are equivalent to the substantial modifications described in 40 
CFR 403.18(b). 

The Discharger’s pretreatment program and its components, such as city 
ordinances, local limits, and control mechanisms, among others, are hereby 
made enforceable conditions of this Order until such time as they are revised. 

g. WWTPs with an existing pretreatment program shall submit a Pretreatment 
Program Plan (PPP) to the Central Valley Water Board for review as a part of 
the NOI (unless one has already been submitted) and/or within 12 months of 
any significant changes in the discharge quality/quantity from industrial users 
to the WWTP influent. Large WWTPs that are required to have a pretreatment 
program per the NOA, without an existing pretreatment program, shall submit 
a pretreatment program plan no later than 12 months after enrollment under 
the Order. 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

30 

The PPP must provide a clear, long-term plan for addressing pretreatment 
requirements equivalent to those contained in 40 Code of Federal 
Regulations part 403, as described above. Dischargers may implement their 
PPPs immediately upon submission, however, the Central Valley Water 
Board reserves the right to require modifications, as necessary, to ensure 
compliance with applicable laws, regulations, policies, plans, and other 
authorities. 

The Information Sheet contains a guidance document describing the 
minimum requirements of a PPP. 

h. Maintain a copy of the PPP at the wastewater treatment facility and must be
presented to the Central Valley Water Board staff upon request.

i. Implement and enforce its Pretreatment Program Plan.

G. Title 22 Recycled Water Specifications

1. Large WWTPs that produce recycled water must comply with the applicable
requirements described in California Code of Regulations, Title 22, Division 4,
Chapter 3, (Title 22) and the conditions of the DDW accepted Title 22
Engineering Report.

H. Salinity Action Level Specifications

1. For Dischargers that have selected the alternative permitting approach for the
Salt Control Program, the average annual EC, TDS, or fixed dissolved solids
(FDS) concentration in effluent at the point of discharge to the land disposal area
or pond shall not exceed a Salinity Action Level consisting of 120% of the
average EC, TDS, or FDS for the last three years prior to issuance of the NOA.
As part of the annual monitoring report requirements specified in the MRP, the
Discharger shall calculate the Facility’s annual average effluent EC, TDS, or FDS
concentration monitored at the discharge point to the land disposal area or pond
and the EC of the Facility’s source water and compare the net increase to the
Salinity Action Level. If the Facility’s discharge exceeds the Salinity Action Level,
the Discharger shall submit a Salinity Action Plan by 1 April of the year
following the exceedance of the Salinity Action Level. The Salinity Action
Plan shall, at a minimum, include the following:

a. An evaluation of the Facility’s salinity effluent levels. This evaluation shall
discuss any changes to the source water for the Facility, any increased water
conservation efforts (with flow data demonstrating decreased flows), and any
other changes to the Facility’s collection or treatment system or wastewater
influent that could contribute to increases in salinity concentrations.

b. If additional time is needed to investigate the source(s) of the salinity in the
Facility’s discharge, the Salinity Action Plan shall include a detailed work plan
with milestones describing what actions the Discharger will conduct to



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

31 

 

 

investigate the source(s) of salinity in the discharge and report the findings to 
the Central Valley Water Board. The findings from the investigation shall be 
submitted to the Central Valley Water Board no later than October 1st of the 
year following the exceedance of the Salinity Action Level. 

2. The Salinity Action Plan shall evaluate the potential impact increased salinity 
concentrations in the discharge could have on underlying groundwater and 
down-gradient users and identify additional practicable control measures to 
control the salinity in the discharge. If additional time is needed for this 
evaluation, the Salinity Action Plan shall propose a submittal date no later than 
October 1st of the year following exceedance of the Salinity Action Level. 

I. Nitrate Control Program Alternative Compliance Projects 

1. Dischargers subject to the NCP, who elect to follow the Individual Permitting 
Approach (Path A) and are unable to meet the requirements of Category 1, 2, or 
3 as outlined in Table N-3 (included in Attachment B - Information 
Sheet/Definitions) may be required to develop and implement an alternative 
compliance project which complies with the requirements of the NCP. 

III. LIMITATIONS 

A. Groundwater Limitations 

1. The facility’s discharges shall not cause or contribute to groundwater containing 
constituents more than the concentrations specified below or natural background 
groundwater quality, whichever is greater: 

a. Constituents in concentrations that exceed either the Primary or Secondary 
MCLs established in Title 22 (§§ 64431, 64439, 64442, 64443, 64444, 64449, 
64533, 64533.5), excluding salinity for Dischargers participating in and in 
compliance with Salt Control Program Alternative Permitting Approach 
requirements, and/or excluding nitrate for Dischargers that have obtained an 
exception from the WQO for nitrate via the NCP. 

b. Contain toxic substances, taste or odor-producing constituents, or any other 
constituents in concentrations that cause nuisance or adversely affect 
beneficial uses, (e.g., by creating off-tastes and/or odor, producing 
detrimental physiological responses in human, plant, animal, or aquatic life). 

c. 2.2 MPN/100 mL or more of coliform bacteria organisms over any seven-day 
period. 

B. Effluent Limitations 

2. Secondary Wastewater Treatment Facilities: Table 2 and Table 3 below 
specify BOD and TSS effluent limitations for Large WWTPs providing secondary 
treatment in the Sacramento and San Joaquin Basin and the Tulare Lake Basin, 

Debbie Mackey
These requirements should be reviewed/consistent with the early action plan and alternative compliance project as submitted in the NOI and reviewed by the Board.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

32 

 

 

respectively. These effluent limitations apply at the end of the Large WWTP’s 
treatment system prior to discharge to land. 

3. Tertiary Wastewater Treatment Facilities: Table 4 below specifies BOD and 
TSS effluent limitations for Large WWTPs providing tertiary treatment. These 
effluent limitations apply at the end of the Large WWTP’s treatment system prior 
to discharge to land. 

4. Large WWTPs Providing Disinfection (not producing recycled water): 
Table 5 below specifies effluent limitations for Large WWTPs that provide 
disinfection but do not produce recycled water. The total coliform limits are 
determined by the level of treatment provided at the Large WWTP (i.e., 
secondary or tertiary treatment). 

5. Large WWTPs with Title 22 Reclamation: Large WWTPs that produce non-potable 
recycled water subject to Title 22 reclamation requirements must have a DDW 
conditionally accepted Title 22 Engineering Report. The Discharger is required to 
comply with the requirements established in the DDW conditionally accepted Title 22 
Engineering Report, and DDW conditional acceptance letter and the effluent 
limitations specified in Table 6. 

6. Applicable effluent limits will be specified in Dischargers’ NOAs. 

Table 2: Secondary Treatment Effluent Limitations - Sacramento and San 
Joaquin Basin 

Constituent Monthly 
Average 

Daily 
Maximum 

BOD, 5-Day 40 mg/L 80 mg/L 

TSS 40 mg/L 80 mg/L 

 
Table 3: Secondary Treatment Effluent Limitations – Tulare Lake Basin 

Constituent Monthly 
Average 

Daily 
Maximum 

Minimum % Removal 
(Monthly Average) 

BOD, 5-Day 40 mg/L 80 mg/L 80 

TSS 40 mg/L 80 mg/L 80 

Debbie Mackey
Per 40 CFR 133.102, BOD and TSS should be expressed as a weekly/7-day average.

Debbie Mackey
This comment applies to Tables 2-4



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

33 

 

 

Table 4: Tertiary Treatment Effluent Limitations 

Constituent Units Monthly 
Average 

Daily 
Maximum 

BOD, 5-Day mg/L 10 20 

TSS mg/L 10 20 

Table 5: Disinfected Secondary and Tertiary Treatment Effluent Limitations 
for Non-recycled Wastewater Disposal to Land 

Constituents Unit 7-Day Median 30-Day 
Maximum 

Single 
Sample 

 
Total Coliform 

MPN/100 
mL (See 1 

below) 

2.2, 23 (See 2 
below) 

23,240 
(See 2 
below 

23, 240 (See 
2 below) 

1. MPN denotes most probable number. 
2. Effluent limits selected based on NOI 

 
Table 6: Effluent Limitations for Recycled Wastewater Producers - All WWTP 

Constituents Unit Regulatory 
Limitations 

Total Coliform MPN/100 mL Title 22 (See 1 
below) 

Turbidity NTU (See 2 
below) Title 22 

Chlorine Residual mg/L Title 22 

Other constituents or operational requirements 
identified in a Title 22 Engineering Report Not Applicable Title 22 

1. As specified in DDW Title 22 conditional acceptance letter. Disinfection methods 
will vary between WWTPs. Some customization of this table will occur in the 
NOA based on the Title 22 conditional acceptance letter. 

2. NTU denotes Nephelometric Turbidity Units 
 

7. Large WWTPs with Nitrification/Denitrification: Large WWTPs that provide full 
nitrification and denitrification shall comply with a total nitrogen effluent limitation 
of 10 mg/L (as a monthly average). 

8. Compliance Schedule Request: If a Discharger regulated by this Order is 
unable to achieve immediate compliance with the effluent limitations specified in 

Debbie Mackey
See Comment Letter



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

34 

Tables 2 through 6 of this Order, the Discharger may request a compliance 
schedule in their NOA. The compliance schedule shall require the Discharger to 
comply with the effluent limitations specified in their preexisting individual WDRs 
until compliance with the limitations in this Order is achieved. The Executive 
Officer may grant a compliance schedule for a period of up to 24 months after 
the date of issuance of the NOA. If a longer compliance schedule is required, the 
NOA and accompanying compliance schedule must be adopted by the Central 
Valley Water Board. No compliance schedule shall be longer than reasonably 
necessary for the Discharger to achieve compliance with the effluent limits of this 
Order. 

All Dischargers requesting a compliance schedule shall include in the NOI a time 
schedule compliance plan to revise their operations and upgrade their WWTP as 
necessary to achieve compliance with effluent limitations in this Order for Central 
Valley Water Board review and approval. The revised operation practices and/or 
upgrades must be designed to ensure compliance with Order limitations and 
other requirements, improve consistency of effluent quality, improve the 
performance of current WWTP operations, and provide redundancy, as 
appropriate, for some existing operations. 

9. Dischargers who elect to participate in the Salt Control Program Conservative
Permitting Approach (individual permitting option) shall comply with the following
effluent limitations for EC:

a. For Large WWTPs discharging to groundwater with the AGR beneficial use,
the Large WWTP shall not exceed an electrical conductivity effluent limit of
700 µmhos/cm (as a monthly average).

b. For Large WWTPs discharging to groundwater with the MUN beneficial use,
but not the AGR beneficial use, the Large WWTP shall not exceed an
electrical conductivity effluent limit of 900 µmhos/cm (as an annual average).

Dischargers that elect to comply with the Alternative Permitting Approach for the 
Salt Control Program are not subject to these conservative salinity effluent 
limitations. Instead, dischargers must comply with the Salinity Action Level 
Specification specified in Section II.H. and in the NOA. 

IV. PROVISIONS

A. General Provisions

1. The Discharger shall pay an annual fee to the State Water Board in accordance
with the fee schedule for each fiscal year (see Title 23, § 2200). Fees are based
on threat to water quality and complexity ratings, which will be determined based
on information in the permit application. Annual invoices are issued by the State
Water Board for the state fiscal year (July 1 to June 30).

Debbie Mackey
How many agencies are anticipated to require upgrades to comply?  What types of upgrades and anticipated cost /project impacts are anticipated.

Debbie Mackey
You may want to include the provision concerning those that have not elected a compliance pathway or are not fully participating in the alternative pathway/P&O Study.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

35 

 

 

2. This Order does not authorize the commission of any act causing injury to the 
property of another, or protect the Discharger from liabilities under federal, state, 
or local laws. 

3. This Order does not convey any property rights or exclusive privileges. 

4. The prohibitions, specifications, limitations, and provisions of this Order are 
severable. If any prohibition, specification, limitation, or provision of this Order is 
invalidated, the remainder of this Order shall not be affected. 

5. The Discharger shall permit representatives of the Central Valley Water Board 
and the State Water Board, upon presentation of credentials, to: 

a. Enter and inspect, at reasonable hours, any premises where wastes are 
treated, stored, or disposed of and facilities in which any records are kept, 

b. Copy any records required to be kept under the terms and conditions of this 
Order, 

c. Inspect, at reasonable hours, monitoring equipment that is or could be used 
to evaluate compliance with this Order, and 

d. Monitor, sample, photograph, and/or video record any discharge, waste, 
waste management unit, or monitoring device. 

6. WWTPs shall be supervised and operated by persons possessing wastewater 
treatment operator certificates of the appropriate grades. (Title 23, § 2233, subd. 
(d)(1).) 

7. The Discharger shall operate and maintain all WWTP systems in accordance 
with an Operations and Maintenance Manual for the WWTP. (See Title 23, § 
2233, subd. (d)(2).) The Operations and Maintenance Manual, including 
expected performance criteria, a process flow diagram, and a copy of as-built 
plans, must be submitted with the Dischargers NOI and kept onsite and 
periodically updated whenever there is a change in operational procedures or an 
expansion of the system. See the Monitoring and Reporting Program for 
additional requirements of the Operations and Maintenance Manual. 

8. The Discharger shall keep a copy of this Order, the Discharger’s NOA, the 
separately issued MRP Order, and all technical reports required by this Order 
(including Pretreatment Program Plan, Operations and Maintenance Manual, 
Recycled Water Feasibility Evaluation and Plan, Salinity Action Plan, Sampling 
and Analysis Plan, Sludge Management Plan, Wastewater Disposal 
Management Plan, Spill Prevention and Emergency Response Plan, and 
Recycled Water Feasibility Evaluation and Plan, Title 22 Engineering Report) at 
the Large WWTP facility for reference by operating personnel. 

9. The Discharger shall ensure that all site operating personnel are familiar with the 
contents of this Order, the Discharger’s NOA, the Operations and Maintenance 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

36 

Manual, the separately issued Monitoring and Reporting Program Order, and, if 
applicable, any conditionally accepted Title 22 Engineering Report (for non-
potable recycled water production and onsite use). To ensure compliance with 
this requirement, the Discharger shall, at a minimum, implement and document 
training for all new site operating personnel, as well as annual refresher training 
for all operating personnel. 

10. The discharger shall maintain in good working order and operate as efficiently as
possible any facility, control system, or monitoring device installed to achieve
compliance with this Order, the Dischargers NOA, and associated Monitoring and
Reporting Program.

11. For any electrically operated equipment at the WWTP, the failure of which would
cause loss of control or containment of waste materials or violation of this Order,
the Discharger shall employ safeguards to prevent loss of control over wastes.
Such safeguards may include alternate power sources, standby generators,
retention capacity, operating procedures, or other means.

12. Public contact with wastewater must be precluded through use of fences, signs,
and/or other appropriate means and access to the WWTP must be limited to
authorized persons.

13. Dischargers that operate a sanitary sewer system and meet the criteria for
coverage under State Water Board Order WQ-2022-0103-DWQ, Statewide
Waste Discharge General Order for Sanitary Sewer Systems, must enroll under
that Order.

14. Following issuance of an NOA, no material changes can be made to the following
plans without notifying the Central Valley Water Board. The Discharger shall
notify the Central Valley Water Board in writing at least 90 days in advance of
implementing any proposed material change in any of the following plans.

e. Pretreatment Program Plan.
f. Operations and Maintenance Manual.
g. Recycled Water Feasibility Evaluation and Plan.
h. Salinity Action Plan.

15. Technical reports required as part of the application must be signed and/or
stamped, as appropriate, by a California-licensed or credentialed professional.

16. Initial Pond Evaluation Report (required as part of the NOI)

An initial evaluation is required for all existing wastewater treatment, storage,
emergency bypass, or evaporation ponds to determine if the discharges to the
pond pose an unacceptable threat to underlying groundwater quality. The
existing pond evaluation report shall be submitted with the NOI. Information

Debbie Mackey
This has been repeated multiple times. Requirements should be singular.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

37 

 

 

regarding the required contents of the initial pond evaluation report is outlined in 
Attachment C - ROWD/Notice of Intent Form. 

17. Revised Pond Evaluation Report (may be required per the NOA) 

The Central Valley Water Board may require a Revised Pond Evaluation Report 
for Large WWTPs if the Initial Pond Evaluation Report is found to be incomplete 
or if existing ponds at the facility appear to pose a threat to underlying 
groundwater quality. Staff will review the Pond Evaluation Report and information 
provided in the NOI to determine if a Revised Pond Evaluation Report is needed. 
For Large WWTPs required to prepare a Revised Pond Evaluation Report, the 
NOA and site-specific MRP will require the following: 

Table 7 – Revised Pond Evaluation Requirements 

Item Due Date 
a. Revised Pond Evaluation Work Plan 

The Revised Pond Evaluation Work Plan shall 
detail the actions the Discharger will take to 
further assess the potential impact of the Large 
WWTP’s existing ponds on underlying 
groundwater. The Work Plan shall include a Pond 
Hydraulic Conductivity Evaluation Work Plan 
(See 1 below). In addition to evaluating the pond 
hydraulic capacity, the Work Plan should propose 
actions for obtaining additional groundwater 
quality monitoring data around the Large WWTP. 
The Work Plan must provide a timeline for 
completing the proposed tasks. 

Specified in the site-specific 
MRP, but no later than two 
years from NOA Issuance 

b. Annual Status Updates 
Provide annual updates on the status of the 
Revised Pond Evaluation. 

Included in the Fourth 
Quarter Monitoring Report, 
as specified in the site-
specific MRP. 

c. Revised Pond Evaluation Report 
The report shall present the results of the Revised 
Pond Evaluation as outlined in the approved Work 
Plan. It should include conclusions supported by 
evidence indicating whether the existing Large 
WWTP ponds impact groundwater quality and, if 
so, to what extent. If the Discharger has identified 
actions to mitigate the ponds’ impact on 
groundwater quality, the report shall describe 
those actions and include a timeline for 
implementation. 

Specified in the site-specific 
MRP, but no later than five 
years from the established 
due date of the Revised 
Pond Evaluation Work Plan 

Debbie Mackey
Please clarify.  For example, if the MPR gave 5 years, the Final Revised Pond Evaluation Report would be due in no more than 10 years?



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

38 

1. See Provision IV.A.19. for details of what should be included in the Hydraulic
Conductivity Evaluation Work Plan

18. Pond Hydraulic Evaluation Work Plan

If the Central Valley Water Board determines that the Discharger
needs to conduct a Revised Pond Evaluation, the Discharger shall
also provide a Pond Hydraulic Conductivity Evaluation Work Plan as
described above in Provision IV.A.18. This evaluation shall determine
the hydraulic conductivity of the pond and liner system. At a
minimum, the Work Plan must include the following, as appropriate:

a. Sampling and Testing Methodology
b. Proposed field investigation methods (e.g., test pits, core samples, borehole

drilling, in-situ tests).
c. Planned field equipment and calibration procedures.
d. Anticipated site and weather conditions during testing.
e. Rationale for sample number and locations to ensure representativeness.
f. Laboratory testing procedures to be used (e.g., ASTM standards for hydraulic

conductivity).
g. QA/QC procedures for sampling, testing, and laboratory accreditation.
h. Data Analysis Approach
i. How data will be tabulated and summarized.
j. Approach for identifying anomalies, trends, or exceedances.
k. Statistical methods, if applicable.
l. Professional Oversight
m. Identification of California-licensed Professional Engineer (PE) or

Professional Geologist (PG) responsible for review and certification.
n. Statement that work will follow accepted professional standards.
o. Method Selection Guidance - The Work Plan must justify the choice of

assessment methods based on required accuracy, site conditions, and
wastewater characteristics. Acceptable methods include, but are not limited
to:

i. In-situ Methods: Borehole Infiltration, Tension Infiltrometer, Double
Ring Infiltrometer

ii. Ex-situ Methods: Flexible Wall Permeameter (Constant Head, Falling
Head, Constant Rate of Flow)

iii. Water Balance Methods: Isolated Pond (no inflow/outflow), Un-
isolated Pond (inflow/outflow measurement)

Debbie Mackey
What is the required accuracy? Is this as it is determined by the permittee?



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

39 

 

 

19. The Discharger shall identify any information that may be confidential under state 
law and not subject to disclosure under the Public Records Act (Gov. Code, § 
7920.000 et seq.). The Discharger shall identify the basis for confidentiality. If the 
Executive Officer cannot identify a reasonable basis for treating the information 
as confidential, the Executive Officer will notify the Discharger that the 
information will be placed in the public file unless the Central Valley Water Board 
receives, within 10 calendar days, a written request from the Discharger to keep 
the information confidential containing a satisfactory explanation supporting the 
information’s confidentiality. Except for data determined to be exempt from 
disclosure under the Public Records Act and/or Water Code section 13267, 
subdivision (b)(2), all reports prepared and submitted in accordance with this 
Order shall be available for public inspection at the offices of the Central Valley 
Water Board. Data on waste discharges, water quality, meteorology, geology, 
and hydrogeology shall not be considered confidential. 

B. General Compliance Reporting and Notification Provisions 

Electronic Reporting Requirement 

1. The Discharger shall submit all reports and laboratory analytical results 
electronically via the State Water Board GeoTracker website 
(http://geotracker.waterboards.ca.gov). All analytical laboratory data shall be 
electronically submitted in electronic deliverable format (EDF) for all soil and 
water samples. Additionally, EDF submittal is also required for all site maps (i.e., 
GEO_MAP), boring/well survey information, depth to groundwater data, boring 
logs and well screen intervals, location data (i.e., GEO_XY file), and elevation 
data (i.e., GEO_Z file). All technical reports (e.g. work plans, assessment, and 
monitoring reports) shall be electronically submitted in portable document format 
(PDF). All electronic submittals shall be uploaded to the State Water Resources 
Control Board (State Water Board) GeoTracker database over the internet at 
https://geotracker.waterboards.ca.gov/esi/login.asp. 

2. More information regarding GeoTracker can be found at 
http://geotracker.waterboards.ca.gov. Additionally, Central Valley Water Board 
staff may request paper copies of a report, data tables, or maps and figures, in 
certain instances. The Discharger must also report electronically as otherwise 
specified in the NOA or MRP. 

Violation Notification Requirements 

3. If the Discharger does not comply or will be unable to comply with the 
requirements of this Order or an applicable Title 22 Engineering Report, the 
Discharger must notify Central Valley Water Board staff by telephone as soon as 
reasonably possible. Current phone numbers for Central Valley Water Board 
offices may be found on the Dischargers NOA or on the Internet at: Contact Us 
Page (https://www.waterboards.ca.gov/centralvalley/about_us/contact_us/). 

http://geotracker.waterboards.ca.gov/
http://geotracker.waterboards.ca.gov/
https://geotracker.waterboards.ca.gov/esi/login.asp
http://geotracker.waterboards.ca.gov/
https://www.waterboards.ca.gov/centralvalley/about_us/contact_us/
https://www.waterboards.ca.gov/centralvalley/about_us/contact_us/
https://www.waterboards.ca.gov/centralvalley/about_us/contact_us/)
Debbie Mackey
See earlier comment concerning outreach for POTWs in using GeoTracker

Debbie Mackey
What types of reporting are anticipated to be duplicative (“”also report”)



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

40 

4. The Discharger shall provide written notification to the Board within five days of
discovering the actual or potential instance(s) of noncompliance. The written
notification shall include a description of the date, time, nature, and cause of the
instance(s) of actual or potential noncompliance, all immediate response actions
undertaken, a detailed schedule of corrective actions to be undertaken to resolve
the issue(s), and an estimated date by which the Discharger expects to have
resolved the issue(s). The Discharger shall further notify Central Valley Water
Board staff in writing when it has returned to compliance.

5. In the event of a wastewater containment failure, the Discharger shall notify the
Office of Emergency Services as soon as possible without substantially impeding
cleanup or other emergency measures (see Wat. Code, § 13271, subd. (a)). The
Discharger shall also, within 10 days of discovering the containment failure,
submit to the Central Valley Water Board a written report of the incident
describing the cause of the failure and how a recurrence will be prevented.

6. Notification requirements for the delivery of off-specification recycled water:

a. In the event the Discharger of non-potable recycled water does not comply
with the recycling specifications in Effluent Limitations section III.B.3, the
Discharger must immediately notify, via telephone and email, the Central
Valley Water Board and the applicable DDW District office. Within two weeks
of the noncompliance, the Discharger must submit a written follow-up report
to the Central Valley Water Board Executive Officer and DDW District
Engineer, including pertinent information explaining reasons for the
noncompliance and steps being taken to prevent the problems from recurring.

b. In the event the Discharger delivers recycled water not meeting the Uniform
Statewide Recycling Criteria specification, the Discharger must immediately
notify, via telephone and email, all enrollees of the State Water Board’s Water
Reclamation Requirements for Recycled Water Use (Order WQ 2016-0068-
DDW) with potential to have received recycled water from the WWTP.

7. The Discharger shall report to the Central Valley Water Board any toxic chemical
release data that it reports to the State Emergency Response Commission
pursuant to section 313 of the federal Emergency Planning and Community Right
to Know Act of 1986 (42 U.S.C. § 11023) within 15 days of reporting the data to
the Commission.

Signature Requirements 

8. All reports submitted in response to this Order, including monitoring reports, shall
be signed by one of the following:

a. For a corporation: by a principal executive officer of at least the level of vice
president.

Debbie Mackey
Since this section then refers to another section - 23 CCR 2250, which is listed as 1,000 gallons, it probably would be clearer to provide this information and/or a link.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

41 

b. For a partnership or sole proprietorship: by a general partner or the proprietor,
respectively.

c. For a public agency: by either a principal executive officer or ranking elected
official.

d. A "duly authorized representative" of one of the above if:
i. the authorization is made in writing by a person described in this

provision above,
ii. the authorization specifies either an individual or a position having

responsibility for the overall operation of the regulated facility or
activity, such as the position of plant manager, operator of a waste
management unit, superintendent, or position of equivalent
responsibility. (A duly authorized representative may thus be either a
named individual or any individual occupying a named position); and

iii. the written authorization is submitted to the Board

Any person signing a document under this Section shall make the following 
certification: 

I certify under penalty of law that I have personally examined and 
am familiar with the information submitted in this document and all 
attachments and that, based on my inquiry of those individuals 
immediately responsible for obtaining the information, I believe that 
the information is true, accurate, and complete. I am aware that 
there are significant penalties for submitting false information, 
including the possibility of fine and imprisonment. 

Change Notification Requirements 

9. Pursuant to Water Code section 13260, the Discharger shall file a Report of
Waste Discharge (ROWD) with the Central Valley Water Board before making
any material change in the character, location, or volume of the discharge
authorized in their NOA. A material change includes, but is not limited to, the
following:

a. A change in area used for waste disposal beyond that specified in the NOA.
b. A significant change in disposal method, location, or volume (e.g., change

from land application by spray or drip method to percolation pond or increase
in flow).

c. The addition of a major industrial, municipal, or domestic waste discharge to
the influent of the WWTP.

d. The addition of a major industrial waste discharge to a discharge of
essentially domestic sewage, or the addition of a new process or product by
an industrial facility resulting in a change in the character of the waste.



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

42 

 

 

If the proposed material change is eligible for coverage under this Order, then the 
ROWD shall include an updated NOI and appropriate Technical Report, as 
specified in Application for Coverage section of this Order. If the proposed 
material change may not be eligible for coverage under this Order, the 
Discharger shall contact the Central Valley Water Board to determine what 
documentation is required to support a complete ROWD. 

10. At least one year prior to termination or expiration of any lease, contract, or 
agreement involving disposal or recycling areas or offsite reuse of effluent, used 
to justify the capacity authorized herein and ensure compliance with this Order, 
the Discharger shall notify the Central Valley Water Board, in writing, of the 
situation and the measures taken or to be taken to ensure full compliance with 
this Order and the NOA. 

11. Transfer of control, ownership, or operatorship of any Large WWTP covered by 
this Order must be preceded by a notice to the Central Valley Water Board at 
least 30 days in advance of the proposed transfer date. The notice must include 
a written agreement between the existing discharger and proposed discharger 
containing specific date for transfer of responsibility, coverage, and liability 
between them. Whether an order may be transferred without modification and a 
public hearing is at the discretion of the Board. If order modification is necessary, 
transfer may be delayed 120 days after the Central Valley Water Board’s receipt 
of a complete Report of Waste Discharge. 

12. In the event of any change in ownership, control, or operatorship of the land(s) 
and/or facility(s) regulated by this Order pursuant to the Discharger’s NOA, the 
succeeding owner, controller, or operator must apply in writing to the Central 
Valley Water Board requesting a transfer of Order coverage. The request must 
contain: 

a. The requesting entity’s full legal name; 
b. If the requesting entity is a corporation, the state of incorporation; 
c. The address and telephone number of the person(s) responsible for contact 

with the Central Valley Water Board; and 
d. A statement that the new owner or operator assumes full responsibility for 

compliance with this Order. 
e. A completed signed copy of Standard Form 200 – Application/Report of 

Waste Discharge 

13. Succeeding owners, controllers, and/or operators that fail to submit a request for 
transfer of coverage shall be discharging waste without a permit, a violation of 
the Water Code. (See Wat. Code, § 13260 et seq.) 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

43 

 

 

14. Within five days of emergency modifications to an SMP, Dischargers shall notify 
Central Valley Water Board staff with specific actions, related sludge volumes, 
and supporting rationale. 

15. The Discharger shall comply with the separately issued MRP, and any future 
revisions thereto, as specified by the Central Valley Water Board Executive 
Officer. A template MRP is provided as Attachment A. 

C. Closure of Facilities 

1. Dischargers seeking to close an entire facility or portions of a facility covered 
under this Order shall file a Facility Closure Work Plan with the Central Valley 
Water Board in accordance with the requirements described below.. The Facility 
Closure Work Plan shall include: 

a. A certified statement of intent to close all or a portion of WWTPs enrolled 
under this Order. 

b. A detailed characterization of the facilities proposed for closure, including: 

• Identification of all areas that have historically stored waste, both liquid 
and solid. 

• A detailed discussion of the actions completed or planned to remove any 
remaining sludge or waste from the identified areas. This should include 
proposed methods for data collection (e.g., soil sampling, photographic 
documentation, or other relevant evidence) to demonstrate that the areas 
have been adequately cleaned and no longer contain waste that could 
pose a risk to underlying groundwater quality. 

• A timeline for implementing the proposed actions 

• A discussion of the intended use of the facilities or areas once the closure 
is complete. 

V. ENFORCEMENT 

If, in the opinion of the Executive Officer, the Discharger fails to comply with the 
provisions of this Order, the Executive Officer may refer this matter to the 
Attorney General for judicial enforcement, may issue a complaint for 
administrative civil liability, or may take other enforcement actions. Failure to 
comply with this Order may result in the assessment of administrative civil liability 
of up to $10,000 per violation per day pursuant to the Water Code, including 
sections 13268, 13350, and 13385. The Central Valley Water Board reserves its 
right to take any enforcement actions authorized by law. 

VI. ADMINISTRATIVE REVIEW 

Any person aggrieved by this action of the Central Valley Water Board may 
petition the State Water Board for administrative review in accordance with Water 



[PRELIMINARY] LARGE DOMESTIC 
GENERAL ORDER 

ORDER R5-2026-XXXX 

44 

Code section 13320, and California Code of Regulations, title 23, section 2050 et 
seq. To be timely, the State Water Board must receive the petition by 5:00 pm on 
the 30th day after the date of this Order, except that if the 30th day falls on a 
Saturday, Sunday or State Holiday, the petition must be received by the State 
Water Board by 5:00 pm on the next business day. The law and regulations 
applicable to filing petitions are available on the internet at the State Water 
Boards’ Public Notices Petitions for Water Quality webpage 
(http://www.waterboards.ca.gov/public_notices/petitions/water_quality). Copies 
will be provided upon request. 

http://www.waterboards.ca.gov/public_notices/petitions/water_quality
http://www.waterboards.ca.gov/public_notices/petitions/water_quality)


Attachment 2 



[Preliminary] LARGE DOMESTIC GENREAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-1 

A-1 

 

 

 
 

CENTRAL VALLEY REGIONAL WATER QUALITY CONTROL BOARD 

ATTACHMENT A: MONITORING AND REPORTING PROGRAM TEMPLATE 

ORDER NO. R5-2026-XXX 
 

FOR DOMESTIC WASTEWATER TREATMENT SYSTEMS WITH FLOWS GREATER 
THAN 0.1 MILLION GALLONS PER DAY 



[Preliminary] LARGE DOMESTIC GENREAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-2 

A-2 

 

 

 
This Monitoring and Reporting Program (MRP) Template establishes guidance for 
developing site-specific monitoring and reporting requirements for facilities covered 
under General Waste Discharge Requirements for Domestic Wastewater Treatment 
Systems with Flows Greater Than 0.1 Million Gallons Per Day, Order No. R5-2026-
XXXX (General Order). 

When a facility is enrolled under the General Order through issuance of a Notice of 
Applicability (NOA), a site-specific MRP will also be issued pursuant to Water Code 
section 13267. This site-specific MRP will specify the monitoring and reporting 
requirements applicable to the discharger enrolled under the General Order 

 
 

A. Facility Information (Fillable Form) 
 

 
Field 

 
Fill Here 

Facility Name [Click or tap here to enter text.] 

Facility Location 
(Address) 

[Click or tap here to enter text.] 

Notice of Applicability 
(NOA) Enrollee 
Number 

[Click or tap here to enter text.] 

Wastewater 
Treatment 
Technologies Used 
(Check all boxes that 
apply) 

[☐ Facultative Pond] [☐ Aerobic Pond] [☐ Surface 
Aerated Lagoon/Pond] [☐ Constructed Wetland] [☐ 

Fixed-Film Biological Reactor] [☐ Rotating Biological 
Reactor] [☐ Moving Bed Biofilm Reactor] [☐Membrane 
Biological Reactor] [☐ Aerobic Granulation] [☐Rotating 
Biological Contactor] [☐ Oxidation Ditch] [☐ Sequencing 
Batch Reactor] [☐ Anaerobic Digestions] [☐Trickling 
Filter] [☐ Non-potable Recycled Water] [☐ Other: 
 ] 

Average Daily Design 
Flow (MGD) 

[Click or tap here to enter text.] 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-3 

 

 

I. INTRODUCTION 

1. This monitoring and reporting program (MRP) describes the monitoring requirements 
for the {Enter Facility Name.} (Facility), which is owned and operated by 
(Discharger). The Facility is enrolled under the General Waste Discharge 
Requirements for Domestic Wastewater Treatment Systems with Flows Greater 
Than 0.1 Million Gallons Per Day, Order No. R5-2026-XXXX (General Order). This 
MRP is required pursuant to California Water Code (CWC) §13267. The Discharger 
shall not implement any changes to the MRP unless and until a revised MRP is 
issued or adopted by the Central Valley Regional Water Quality Control Board 
(Central Valley Water Board). The Discharger shall comply with this MRP. 

2. The reports required by this MRP are necessary to ensure that the Discharger 
complies with the NOA and General Order, and the burden of producing the reports, 
including costs, bears a reasonable relationship to the need for the report and the 
benefits to be obtained from the reports. Pursuant to Wat. Code section 13267, the 
Discharger shall implement this MRP and shall submit the monitoring reports 
described herein. Pursuant to Wat. Code section 13268, failure to submit technical 
or monitoring program reports, including but not limited to, Compliance Letters as 
described herein, or falsifying information, is guilty of a misdemeanor and may be 
subject to enforcement action. 

3. The Central Valley Water Board requires dischargers enrolled under the General 
Order to submit monitoring reports electronically using State Water Resources 
Control Board’s GeoTracker database. Dischargers subject to the General Order 
shall submit reports (both technical and monitoring reports) and all data to the 
GeoTracker database via the Internet in portable document format (PDF) and 
electronic deliverable format (EDF), respectively. GeoTracker database information 
related to the electronic submittal of information (ESI) is available online. 
(http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml) 

Additional information regarding the submittal of electronic reports and data is 
provided under the Reporting Requirements section of this MRP. 

4. Dischargers shall comply with all monitoring and reporting requirements described in 
this MRP unless otherwise noted. Acronyms used within this MRP are defined in the 
Acronyms and Abbreviations section included in Attachment B – Information 
Sheet of the General Order. 

http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml
http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml
http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml)
Debbie Mackey
CVCWA would like to partner with the RWB/SWB in providing training and outreach to POTWs that will be required to use GeoTracker.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-4 

 

 

TABLE OF CONTENTS 
I. Introduction ........................................................................................................... 3 

II. Sampling and Analysis .......................................................................................... 6 

III. Water Supply Monitoring ....................................................................................... 8 

IV. Influent and Effluent Monitoring ............................................................................ 9 

A. Influent Monitoring .......................................................................................... 10 

A. Effluent Monitoring .......................................................................................... 10 

V. Pond System Monitoring ..................................................................................... 12 

VI. Wastewater Disposal Area Monitoring ................................................................ 12 

VII. Sludge/solids/bioSolids Disposal Monitoring ....................................................... 13 

VIII. Groundwater Monitoring ..................................................................................... 14 

IX. Reporting Requirements ..................................................................................... 14 

A. Technical Reports ........................................................................................... 14 

B. Quarterly and Annual Reporting Requirements .............................................. 17 

C. State Water Board Volumetric Annual Reporting ............................................ 24 

D. Non-Compliance Reporting ............................................................................. 25 

E. Electronic Submittals ...................................................................................... 25 

X. Legal Requirements ............................................................................................ 28 

Table 1 – Monitoring Locations ........................................................................................ 6 

Table 2 - Source Water Sampling .................................................................................... 9 

Table 3 – Influent and Effluent Flow Monitoring (See 1 below) ........................................ 9 

Table 4 – Influent Monitoring ......................................................................................... 10 

Table 5 - Effluent Monitoring .......................................................................................... 11 

Table 6 – Wastewater Treatment/Storage/Disposal Pond Monitoring ............................ 12 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-5 

 

 

Table 7 – Wastewater Disposal Monitoring ................................................................... 13 

Table 8 – Technical Report Submittal Due Dates .......................................................... 14 

Table 9 - Quarterly and Annual Monitoring Reporting .................................................... 17 

Table 10 - GeoTracker Electronic Submittal Information Data Requirements ................ 26 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-6 

 

 

II. SAMPLING AND ANALYSIS 

1. The discharger shall collect representative samples in accordance with the facility’s 
most recent Sampling and Analysis Plan. Samples and measurements shall be 
obtained at the monitoring points specified in the table below and the Sampling and 
Analysis Plan. Dischargers must submit a new Sampling and Analysis plan to the 
Central Valley Water Board prior to implementation of any changes to the plan. All 
samples (e.g., wastewater, groundwater, soil, sludge, etc.) must be representative of 
the volume and nature of the discharge or matrix of materials sampled. 

Table 1 – Monitoring Locations 
 

Monitoring Location Monitoring Location Description 

INF-001, etc. Location where a representative sample of the influent entering the 
Facility can be collected prior to any additives, treatment processes, or 
WWTF return flow 

EFF-001, etc. Location where a representative sample of the treated effluent can be 
taken prior to discharge. 

PND-001, PND-002, 
etc. 

Pond Monitoring 

PWS-001, PWS-002, 
etc. 

Public water supply for the area served by the WWTF. 

BIO-001. etc. Sludge/Biosolids monitoring 

REC-001, etc. Recycled Water Monitoring 

DIS-001, LAA-002, 
etc. 

Disposal Area Monitoring 

{Insert Monitoring 
Location Name}. 

{Insert Location Description} 

2. All samples must be collected by a qualified person, trained in proper procedures for 
collecting the samples. The name of the sampler, sample type (grab or composite), 
time, date, location, bottle/container type, and any preservative used for each 
sample must be recorded on the sample chain of custody form. The chain of custody 
forms must also contain all custody information, including date, time, and to whom 
the samples were relinquished. If composite samples are collected, the basis for 
sampling (time or flow weighted) must be included in the Sampling and Analysis 
Plan. 

Debbie Mackey
It should be added here, for Sampling and Analysis Plan requirements (See IX.A.6) and Table 8.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-7 

 

 

3. Field test instruments (such as those used to measure pH, electrical conductivity, 
dissolved oxygen, wind speed, and precipitation) may be used provided that: 

a. The operator is trained in the proper use and maintenance of the 
instruments; 

b. The instruments are field calibrated at the frequency recommended by the 
manufacturer; 

c. The instruments are serviced and/or calibrated at the manufacturer’s 
recommended frequency; and 

d. Field calibration reports are submitted as described in the “Reporting” 
section of the MRP. 

4. Laboratory analytical procedures shall comply with the methods and holding times 
specified in the following (as applicable to the medium and constituent to be 
analyzed): 

a. Methods for Organic Chemical Analysis of Municipal and Industrial 
Wastewater (EPA 600 Series), 

b. Test Methods for Evaluating Solid Waste (SW 846-latest edition), 
c. Methods for Chemical Analysis of Water and Wastes (EPA), 
d. Methods for Determination of Inorganic Substances in Environmental 

Samples (EPA), 
e. Standard Methods for the Examination of Water and Wastewater 

(APHA/AWWA/WEF), 
f. Soil, Plant, and Water Reference Methods for the Western Region 

(WREP 125), and 
{Insert additional Analytical Laboratory Procedure requirements as appropriate} 

Approved editions shall be those that are approved for use by the U.S. 
Environmental Protection Agency (EPA) or the State Water Resources Control 
Board’s (State Water Board) Environmental Laboratory Accreditation Program 
(ELAP). The test method may be modified subject to the application and approval of 
alternate test procedures under the Code of Federal Regulations (40 CFR 136). The 
Discharger may propose alternative methods for approval by the Executive Officer. 
Where technically feasible, laboratory reporting limits shall be lower than 
concentrations that implement applicable water quality objectives/limits for the 
constituents to be analyzed. 

5. Chemical, bacteriological, and bioassay analyses shall be conducted at an ELAP-
certified laboratory for such analyses. A manual containing the steps followed in this 
program must be kept in the laboratory and shall be available for inspection by 
Board staff. The Quality Assurance-Quality Control Program must conform to EPA 
guidelines or to procedures approved by the Board. 

Debbie Mackey
From the sentence prior to this, it can be assumed that the manual that RWB refers to for inspection is a Quality Management System (QMS) Manual in adherence to current CA-ELAP regulations (2016TNI minus two). Especially if the laboratory is CA-ELAP certified. 
The following sentence is problematic, unless it is spelled out to follow the QA/QC program outline in the QMS (TNI based) or the EPA guidelines whichever is more stringent.
Still problematic.
Recommend to review II.4 and II.5 and compare with typical NPDES permit requirements under Attachment E on General Monitoring Provisions that have similar requirements but narrated simplier and clearer.
Also, to request for clarification – is it the RWB’s expectation to have the facility possess copies of their contract lab’s QMS for inspection? I am not sure, typically if requested from the contract labs, the facility needs to sign confidentiality agreements first.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-8 

 

 

6. The Discharger shall retain records of all monitoring information, including all 
calibration and maintenance records, all original strip chart recordings of continuous 
monitoring instrumentation, copies of all reports required by this Order, and records 
of all data used to complete the application for this Order. Records shall be 
maintained for a minimum of three years from the date of the sample, measurement, 
report, or application. This period may be extended during the course of any 
unresolved litigation regarding this discharge or when requested by the Central 
Valley Water Board Executive Officer. Records of monitoring information shall 
include: 

a. The date, exact place, and time of sampling or measurements, 
b. The individual(s) who performed the sampling of the measurements, 
c. The date(s) analyses were performed, 
d. The individual(s) who performed the analyses, 
e. The laboratory which performed the analysis, 
f. The analytical techniques or methods used, and 
g. The results of such analyses. 

7. Anyone performing sampling on behalf of the Discharger shall be familiar with the 
Sampling and Analysis Plan. 

8. The Discharger shall construct all monitoring wells to meet or exceed the standards 
stated in the State Department of Water Resources Bulletin 74-81 and subsequent 
revisions, and shall comply with the reporting provisions for wells required by Water 
Code Sections 13750 through 13755.22 

III. WATER SUPPLY MONITORING 

If the Discharger does not manage the raw water supply (sampled before use or 
treatment), the Discharger shall consult with their water purveyor(s) to ensure the 
water supply is sampled consistent with Table 2. If the water purveyor(s) sample the 
raw water supply for a different sampling suite or at a different frequency than what 
is required in Table 2, the Central Valley Water Board Executive Officer, in 
coordination with the Discharger at the time of enrollment, may consider the 
development of a site-specific sampling plan (e.g., modifications to the sampling 
suite, sampling frequency, and/or sampling schedule, etc.). 

1. Representative samples of each source of the Discharger’s water supply must be 
collected and analyzed, at a minimum, for constituents specified in Table 2 below. 

2. In lieu of the required water supply sampling, the Discharger may request Central 
Valley Water Board approval to submit the reporting year’s Consumer Confidence 
Report (annual water quality report or drinking water quality report), as required by 
the State Water Board, Division of Drinking Water (DDW) and/or county, provided 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-9 

 

 

the public water system provides water for the entire area that discharges into the 
Facility’s collection system. 

Table 2 - Source Water Sampling 
 

Constituent Units Sample Type Sampling 
Frequency 

Nitrate as N mg/L Grab Annually 
Total Dissolved Solids (TDS) mg/L Grab Annually 
Chloride mg/L Grab Annually 
Sodium mg/L Grab Annually 
Sulfate mg/L Grab Annually 
Boron mg/L Grab Annually 
Carbonate mg/L Grab Annually 
Bicarbonate mg/L Grab Annually 
Calcium mg/L Grab Annually 
Potassium mg/L Grab Annually 
Magnesium mg/L Grab Annually 

 
IV. INFLUENT AND EFFLUENT MONITORING 

All samples, including influent samples, effluent samples, water supply well samples, 
etc., must be collected at the location’s representative of the source characteristics as 
described in the Central Valley Water Board Executive Officer-approved Sampling and 
Analysis Plan. Flow Monitoring 

The Discharger must monitor and report flow in as described in Table 3. 

Table 3 – Influent and Effluent Flow Monitoring (See 1 below) 
 

 INFLUENT EFFLUENT  

Parameter Units (See 
2 below) 

Sample 
Type Sample Type Frequency 

Flow MGD Metered Metered Continuous/Daily 
Cumulative Annual 
Flow MG Calculated Calculated Annually 

1. Not all Facilities require flow monitoring of both influent and effluent. 
Determination of whether influent and effluent flow monitoring is required will be 
made on a per-facility basis and will be included in the NOA and facility-specific 
MRP. 

2. MGD = Million Gallons/Day; MG = Million Gallons 

Debbie Mackey
??  Maybe this is supposed to be a separate line item for emphasis??



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-10 

 

 

A. Influent Monitoring 

1. The Discharger shall monitor the Facility’s influent at INF-001. Influent samples shall 
be collected at approximately the same time as effluent samples. At a minimum, the 
influent shall be monitored as specified in Table 4 below. 

Table 4 – Influent Monitoring 
 

Parameter/ 
Constituent 

 
Units 

 
Sample Type 

Sampling Frequency 
(See 1 below) 

All Influent Sources 
pH mg/L Grab Weekly 
EC µmhos/cm Composite/Grab Weekly 
BOD5 mg/L Composite/Grab Weekly 
TSS mg/L Composite/Grab Weekly 
TDS mg/L Composite/Grab Weekly 
Total Nitrogen (See 2 
below) 

mg/L Composite/Grab Monthly 

Industrial Influent Source (See 3 below) 
Standard Minerals 
(See 4 below) 

mg/L Composite/Grab Quarterly 

Metals (See 5 below) mg/L Composite/Grab Annually 
1. Sampling frequencies apply to all time periods when influent flow occurs (i.e., 

seasonal discharges must be sampled in each quarter where present) 
2. Total nitrogen is the sum of total inorganic nitrogen (nitrate + nitrite + ammonium 

+ ammonia) and organic nitrogen. 
3. Industrial Sources must be sampled for all influent source constituents, as well 

as the additional constituents listed below. 
4. Analysis shall include boron, bromide, calcium, fluoride, iron, magnesium, 

manganese, total potassium, sodium, chloride, total phosphorus, sulfate, total 
alkalinity (including alkalinity series), and total hardness as CaCO3, and include 
verification that the analysis is complete (i.e., cation/anion balance). 

5. Analysis shall include at least the following: arsenic, cadmium, chromium, 
copper, lead, mercury, molybdenum, nickel, selenium, and zinc. 

 

 
A. Effluent Monitoring 

1. The Discharger shall monitor the Facility’s treated effluent at EFF-001. At a 
minimum, the effluent shall be monitored as specified in Table 5 below. 

Debbie Mackey
Please list the components of organic nitrogen you are referring to or recommend a calculation method for total organic nitrogen:
TON = TKN – Ammonia as N
If calculation is followed, then TKN must also be analyzed and listed in the table for clarity. Note that TKN is added in Table 5 below.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-11 

 

 

Table 5 - Effluent Monitoring 
 

Parameter/ 
Constituent 

Units Sample Type Sampling Frequency 

All Effluent 
pH mg/L Grab Weekly 
TDS mg/L Composite/Grab Monthly 
FDS mg/L Composite/Grab Monthly 
EC µmhos/cm Composite/Grab Weekly 
BOD5 mg/L Composite/Grab Monthly/Weekly(See 1 below) 
TSS mg/L Composite/Grab Monthly/Weekly (See 1 below) 
Total Nitrogen (See 
2 below) 

mg/L Composite/Grab/ 
Calculated Quarterly/Monthly (See 1 below) 

Nitrate (as N) mg/L Composite/Grab Quarterly/Monthly (See 1 below) 
Total Kjeldahl 
Nitrogen (as N) 

mg/L Composite/Grab Quarterly/Monthly (See 1 below) 

Ammonia (as N) mg/L Composite/Grab Quarterly/Monthly (See 1 below) 
Standard Minerals 
(See 3 below) 

mg/L Composite/Grab Quarterly/Monthly (See 1 below) 

Total Coliform (See 
4 below) 

MPN/100 
mL 

Grab Weekly/Monthly (See 1 below) 

Facilities with Industrial Sources 
Metals (See 5 and 6 
below) 

µg/L Grab Quarterly/Monthly (See 1 below) 

Oil & Grease (See 6 
below) 

mg/L Grab Quarterly/Monthly (See 1 below) 

Phenol (See 6 
below) 

µg/L Grab Quarterly/Monthly (See 1 below) 

Formaldehyde (See 
6 below) 

mg/L Grab Quarterly/Monthly (See 1 below) 

Zinc (See 6 below) mg/L Grab Quarterly/Monthly (See 1 below) 
1. The Facility effluent shall be monitored for these constituents on a quarterly, 

monthly, or weekly basis, based on the type of treatment system and variability of 
the influent quality and susceptibility of the treatment process to disruption. 

2. Total nitrogen is the sum of total inorganic nitrogen (nitrate + nitrite + ammonium 
+ ammonia) and organic nitrogen. 

3. Analysis shall include boron, bromide, calcium, fluoride, iron, magnesium, 
manganese, total potassium, sodium, chloride, total phosphorus, sulfate, total 
alkalinity (including alkalinity series), and total hardness as CaCO3, and include 
verification that the analysis is complete (i.e., cation/anion balance). 

4. Total coliform monitoring is required if the facility disinfects the effluent but does 
not recycle wastewater pursuant to Title 22 (i.e., otherwise not subject to Table 5 
monitoring requirements). 

5. Analysis shall include at least the following: arsenic, cadmium, chromium, 
copper, lead, mercury, molybdenum, nickel, selenium, and zinc. 

Debbie Mackey
Same comment as above.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-12 

 

 

6. Effluent monitoring for select constituents is required if the Facility receives 
wastewater with a significant amount of metals, fats, oil, grease, phenol, 
formaldehyde, or zinc. Types of waste streams that could contribute fats, oil, 
grease, phenol, formaldehyde, or zinc include flows from oil pressing/bottling, 
meat processing, holding tanks (e.g., recreational vehicles, portable toilets, 
airplane wastewater), etc. 

 
 

V. POND SYSTEM MONITORING 

All wastewater treatment and treated wastewater storage/disposal ponds (lined and 
unlined) must be monitored as specified below: 

Table 6 – Wastewater Treatment/Storage/Disposal Pond Monitoring 
 

 
Parameter/Constituent 

 
Units 

 
Sample Type Sampling/Monitoring 

Frequency 

Freeboard Feet Measured Weekly 
Odors Not Applicable Observation Weekly 
Dissolved Oxygen mg/L Grab Weekly (See 1 below) 
pH s.u. Grab Weekly (See 1 below) 
Berm Condition Not Applicable Observation Monthly 
Solids/Sludge 
Thickness Inches Measured Annually 

 
1. Samples for DO and pH shall be collected between 8:00 am and 10:00 a.m. 

when there is more than one foot of water in the pond. If there is insufficient 
water in the pond, no sample shall be collected, and the Discharger shall report 
that in the appropriate monitoring report. Anaerobic treatment ponds are exempt 
from the DO monitoring requirements. 

VI. WASTEWATER DISPOSAL AREA MONITORING 

1. The Discharger must monitor all disposal areas not covered under a Title 22 
Engineering Report as specified in Table 7 below. If wastewater and/or 
supplemental irrigation water is not discharged to land during a reporting period, the 
monitoring report must still be submitted and indicate that there was no discharge 
during the reporting period. The Discharger must evaluate and summarize 
wastewater disposal management practices, loading rates, etc., in each monitoring 
report. 

Debbie Mackey
Please provide guidance on how to do conduct measurement of this if the pond is full of water.

Debbie Mackey
Recommend to increase this to 2 feet. Rationale, the field pH and DO probes need to be submerged to the water with enough headspace so the probes will not hit the scum on the pond to get representative measurement of water in the pond. 
In which case, RWB may have to add monitoring or the depth of water in the pond. Which will not be an issue if freeboard is the only requirement, but the low water in the pond is also required under this sentence as well.



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-13 

 

 

Table 7 – Wastewater Disposal Monitoring 
 

Constituent Units Sample Type Monitoring Frequency 
Acreage Applied (See 

1 below) Acres Measured Daily 

Discharge Flow Gallons per day Metered/Estimated 
(See 2 below) Daily 

Supplemental Irrigation Gallons per day Metered/Estimated 
(See 2 below) Daily 

Local Precipitation Inches/Day Weather Station 
(See 2 below) Each precipitation event 

BOD5 (See 3 below) lbs/acre/day Calculated Cycle Average 
Total Nitrogen Loading 

(See 4 below) lbs/acre/year Calculated Annually 

Salts Loading (TDS) 
(See 4 below) lbs/acre/year Calculated Annually 

Soil Erosion Evidence Not Applicable Observation Monthly 
Containment Berm 

Condition Not Applicable Observation Monthly 

Nuisance 
Odors/Vectors Not Applicable Observation Monthly 

Discharge Offsite Not Applicable Observation Monthly 
1. Acreage applied denotes the acreage to which wastewater is applied. 
2. Requires meter reading, a pump run time meter, or other approved method. If the 

flow is estimated, the Discharger is required to provide an explanation (e.g., no 
meter- estimated using pump operations, including rate and time) with each 
monitoring report. 

3. The Discharger must have a rain gauge or use a NOAA or USGS rain station. 
4. The total nitrogen, salts, and BOD applied loading rates must be calculated from 

wastewater flow volumes, applied acreage, and concentrations reported in 
effluent analytical testing as outlined in the reporting section below. 

VII. SLUDGE/SOLIDS/BIOSOLIDS DISPOSAL MONITORING 

1. The Discharger must report the handling and disposal of all sludge/solids/biosolids 
generated at the Facility. Records must include the date removed from the Facility, 
name/contact information for the hauling company, the type and volume of waste 
transported, the disposal facility name and address, and copies of analytical data 
required by the entity accepting the waste. These records must be submitted as part 
of the annual monitoring report. 

2. A composite sample of dewatered sludge/biosolids shall be collected at Monitoring 
Location BIO-001 in accordance with US EPA’s POTW Sludge Sampling and 
Analysis Guidance Document (August 1989) and tested for the metals listed in Title 
22 whenever sludge/biosolids is removed from the WWTF for disposal. Sampling 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-14 

 

 

records shall be retained for a minimum of five years. A log shall be kept of sludge 
qualities generated and handling, application, and disposal activities. 

3. If sludge, solids, or biosolids are not removed during the year, the Discharger must 
explain this absence of monitoring in the annual report. 

VIII. GROUNDWATER MONITORING 

Facilities with existing groundwater monitoring well networks may be required to 
continue monitoring groundwater; facilities without existing groundwater monitoring 
wells may be required by the NOA to install a monitoring well network, which will be 
determined on a case-by-case basis. If the NOA specifies groundwater monitoring for a 
Facility without an existing groundwater monitoring network, the Discharger shall 
provide a Groundwater Monitoring Work Plan in accordance with the schedule 
which will be specified in the facility specific NOA. Additional information regarding 
the required contents of the work plan and groundwater monitoring requirements is 
provided in Section IX.A.5 below. Groundwater monitoring requirements will be included 
in the site-specific MRP if the NOA requires groundwater monitoring. 

IX. REPORTING REQUIREMENTS 

A. Technical Reports 
 

1. The Discharger shall submit the following technical reports in accordance with the 
requirements and schedule specified above. The Discharger must implement each 
required plan in accordance with a Central Valley Water Board Executive Officer-
approved schedule. 

Table 8 – Technical Report Submittal Due Dates 
 

Report Report Due Date 

Pretreatment Program Plan (if required by the NOA) 
(see Section IX.A.3 below for more details) (See 1 
below) 

12 Months (See 2 below) 

Salinity Action Plan (see Section IX.A.4 below for more 
details) 

1 April following an 
exceedance of the Salinity 

Action Level 
Groundwater Monitoring Workplan (if required by the 
NOA) (see Section IX.A.5 below for more details) 

120 Days (See 3 below) 

Sampling and Analysis Plan (SAP) 120 Days (See 4 below) 
1. If directed by the Central Valley Water Board 
2. Report due within the time specified after significant changes in the discharge 

quality of an industrial user or the addition of a new industrial user to the 
Wastewater Treatment Facility Influent. 

3. Reports are due within the time specified after issuance of the NOA to the 
Discharger if required by the NOA. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-15 

 

 

4. 120 Days after NOA Issuance unless Groundwater Monitoring Workplan is 
required, in which case it is due 120 days after approval of the workplan. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-16 

 

 

 
2. The Discharger shall submit the following technical reports in accordance with the 

requirements and schedule specified above. The Discharger must implement each 
required plan in accordance with a Central Valley Water Board Executive Officer-
approved schedule. 

3. Pretreatment Program Plan (PPP) – All Large WWTPs treating or designed to treat 
an average dry weather flow of 5 MGD or more of community wastewater, or if 
directed by the Central Valley Water Board Executive Officer, are required to have a 
Pretreatment Program. If directed in NOA, the Discharger shall submit a PPP to the 
Central Valley Water Board for Executive Officer review. The PPP shall meet the 
requirements of the Pretreatment Specifications contained in section II.F of the 
General Order. 

4. Salinity Action Plan – The Salinity Action Plan shall, at a minimum, include the 
following: 

a. An evaluation of the Facility’s salinity effluent levels. This evaluation shall 
discuss any changes to the source water for the Facility, any increased 
water conservation efforts (with flow data demonstrating decreased flows), 
and any other changes to the Facility’s collection or treatment system that 
could contribute to salinity concentrations. 

b. If additional time is needed to investigate the source(s) of the salinity in the 
Facility’s discharge, the Salinity Action Plan shall include a detailed work 
plan with milestones describing what actions the Discharger will conduct to 
investigate the source(s) of salinity in the discharge and report the findings 
to the Central Valley Water Board. The findings from the investigation shall 
be submitted to the Central Valley Water Board no later than October 1st of 
the year following the exceedance of the Salinity Action Level. 

The Salinity Action Plan shall evaluate the potential impact increased salinity 
concentrations in the discharge could have on underlying groundwater and down-
gradient users and identify additional control measures to control the salinity in the 
discharge. If additional time is needed for this evaluation, the Salinity Action Plan 
shall propose a submittal date no later than October 1st of the year following 
exceedance of the Salinity Action Level. 

5. Groundwater Monitoring Workplan 

a. The Groundwater Monitoring Workplan should include a preliminary 
hydrogeologic conceptual site model, and the results of a survey of 
sensitive receptors within 1 mile of the treatment system and land disposal 
area/s. At a minimum, the workplan must propose a monitoring well network 
comprised of three shallow groundwater monitoring wells to establish 
groundwater gradient, groundwater flow velocity and direction, and evaluate 
groundwater quality influenced by the wastewater disposal. The number 
and location of the proposed groundwater monitoring well network must be 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-17 

 

 

sufficient to determine potential impacts and be sufficiently representative of 
groundwater conditions upgradient and downgradient of the permitted 
disposal/dispersal area. The groundwater monitoring wells should not be 
installed prior to the Central Valley Water Board approval of the 
groundwater monitoring workplan. 

b. Groundwater monitoring reports, workplans, etc., must be prepared and 
stamped by a California-licensed civil engineer or professional geologist. 

c. Well installation must be supervised by a California-licensed Civil Engineer 
or Professional Geologist. 

6. Sampling and Analysis Plan (SAP) 

a. The SAP shall describe how the discharger will carry out its operations in 
compliance with the applicable WDRs and meet the following requirements. 
Anyone performing sampling on behalf of the discharger must be familiar 
with the SAP. At a minimum, the SAP shall include the following: 
i. A wastewater treatment process flow schematic with the monitoring 

locations labeled and scaled facility maps with treatment components, 
discharge locations (both treated wastewater and non-potable recycled 
water), monitoring locations, groundwater wells, storage locations (e.g., 
chemical, sludge, emergency overflow ponds, etc.), buildings, etc. 

ii. Sample chain-of-custody procedures and documentation. 
iii. Sample containers, chemical preservatives, and holding times. 
iv. Sample collection and field preservation procedures. 
v. A description of the analytical methods. 
vi. Analytical schedule. 
vii. For water supply monitoring, a description of the location and method of 

data collection (e.g., onsite well sampling, use of consumer confidence 
report, etc.). 

viii. Monitoring well purging procedures and field methods (if applicable). 

B. Quarterly and Annual Reporting Requirements 

Quarterly and annual monitoring reports are due as described in Table 9 below. 

Table 9 - Quarterly and Annual Monitoring Reporting 
 

Report Monitoring Period Report Due Date 

1st Quarter Monitoring 
Report 

January 1 to March 31 May 1 

Debbie Mackey
Please revise to “Tabulated list of parameters with corresponding analytical methods”

Debbie Mackey
Should this be “Monitoring Schedule”????



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-18 

 

 

 

Report Monitoring Period Report Due Date 

2nd Quarter Monitoring 
Report 

April 1 to June 30 August 1 

3rd Quarter Monitoring 
Report 

July 1 to September 30 November 1 

4th Quarter Monitoring 
Report 

October 1 to December 
31 

February 1 

Annual Monitoring 
Report (may be 
submitted as part of the 
4th Quarter Monitoring 
Report) 

January 1 to December 
31 

February 1 

1st Quarter Industrial 
User Pretreatment 
Compliance Report 

January 1 to March 31 May 1 

2nd Quarter Industrial 
User Pretreatment 
Compliance Report 

April 1 to June 30 August 1 

3rd Quarter Industrial 
User Pretreatment 
Compliance Report 

July 1 to September 30 November 1 

4th Quarter Industrial 
User Pretreatment 
Compliance Report 

October 1 to December 
31 

February 1 

Annual Pretreatment 
Report 

January 1 to December 
31 

February 1 

1. Quarterly Reporting – At a minimum, the quarterly reports must include: 

a. Results of all required monitoring in tabular format. 
a. The results of any pollutant or parameter monitored more frequently than is 

required by this monitoring program. Values obtained through additional 
monitoring must be used in calculations as appropriate. 

b. A comparison of monitoring data to the discharge specifications, and 
applicable effluent limits established in the General Order, disclosure of any 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-19 

 

 

violations of the NOA and/or General Order, and an explanation of any 
violations of those requirements. Data must be presented in tabular format. 

c. Copies of laboratory analytical report(s) and chain of custody form(s). 
d. Copies of groundwater monitoring well field sheets with purge methods and 

logs. 
e. Calculated cycle-average BOD5 loading rates for any disposal fields. The 

loading rates shall be calculated as described below: 

Cycle average BOD5 loading rates for each disposal field shall be calculated 
using the total volume applied on the day of application, the number of days 
between applications, the total application period, the irrigation application 
area, and a running average of the three most recent results for BOD5 for 
the applicable source wastewater. Cycle average BOD5 for each field shall 
be calculated using the equation below: 

 

Where: 
M = Mass of BOD5 applied to each discrete field in lb/ac/day 
C = Concentration of BOD5 in mg/L based on the rolling average 

concentration using the most recent three sampling event results 
(i.e., current and previous month sampling results) 

V = Total volume of wastewater applied to each discrete field during the 
irrigation cycle, in millions of gallons 

A = Area of the field irrigated in acres 
T = Irrigation cycle length in days (from the first day wastewater was 

applied to the last day of the drying time) 
8.345 = Unit conversion factor 

2. Annual Reporting - The Annual Monitoring Report, which may be included with the 
4th Quarter Monitoring Report, shall include, at a minimum, the following additional 
information: 

a. Names, title, and contact information for persons to contact regarding the 
Facility for emergency and routine situations. 

b. The names, certificate grades, and general responsibilities of all persons in 
charge of wastewater treatment and disposal. 

c. If required to conduct groundwater monitoring, an updated hydrogeologic 
conceptual site model, including estimation of hydraulic gradient and 
groundwater flow direction, and groundwater monitoring reporting 
requirements based on new information generated from the monitoring well 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-20 

 

 

boring logs, groundwater elevation data, water quality data, etc. A qualified 
professional must complete the hydraulic gradient and groundwater flow 
direction estimates. 

d. An evaluation of the Facility’s annual average effluent salinity as 
TDS/FDS/EC (monitored at EFF-001) to the Salinity Action Level. If the 
facility’s discharge exceeds the Salinity Action Level, the Discharger shall 
submit a Salinity Action Level Report by 1 March of the year following the 
exceedance of the Salinity Action Level as described in the General Order. 

e. For all disposal fields, the mass of total nitrogen and TDS applied to each 
field on annual basis shall be calculated using the following formula: 

 

Where: 
M = Mass of total nitrogen/TDS applied to each discrete field in lbs/ac/day 

Ci = Flow-weighted average effluent concentration of total nitrogen/TDS for the 
month in mg/L 

Vi = Total volume of wastewater applied to each discreet field during the 
month, in millions of gallons 

A = Area of the field irrigated in acres 

i = The number of the month (e.g., January = 1, February = 2, etc.) 

8.345 = Unit conversion factor 

f. Statement certifying when the flow meter and other monitoring instruments 
and devices were last calibrated, including identification of who performed 
the calibrations. 

g. For facilities with increasing flows, the results of an annual flow evaluation 
with an estimate of when flows will reach hydraulic and treatment capacities 
of the Facility’s treatment, collection, and disposal facilities. The projections 
shall be made in January, based on the average dry weather flows, peak 
wet weather flows, and total annual flows of the last three years, as 
appropriate. When any projection indicates that the capacity of any part of 
the facilities may be exceeded within four years, the discharger shall notify 
the Board in a separate letter to the Central Valley Water Board. 

h. A summary and discussion of the compliance record for the reporting 
period. If violations have occurred, the report shall also discuss the 
corrective actions taken and planned to bring the discharge into full 
compliance with this Order. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-21 

 

 

i. Copy of the Public Water System’s most recent Consumer Confidence 
Report. 

j. An evaluation of the Facility’s major industrial dischargers, including 
permitted flows and loading limits, as well as any water quality monitoring 
data collected. 

k. A statement whether the current Operations and Maintenance Manual 
reflects the Facility as currently constructed and operated, and the dates 
when these documents were last reviewed for adequacy. 

l. A discussion of compliance with the General Order and corrective actions 
taken, as well as any planned or proposed actions needed to bring the 
discharge into compliance with the General Order. 

m. An evaluation of the Facility’s performance, including discussion of capacity 
issues, infiltration and inflow rates, nuisance conditions, and forecast of 
flows anticipated in the following year. 

n. Annual production of total sludge/biosolids in dry tons or cubic yards (if 
applicable). 

o. A description of the sludge/biosolids disposal methods, including the 
following information related to the disposal methods used. If more than one 
method is used, the percentage disposed of by each method is included. 
i. For landfill disposal, include: the name and location of the landfill, and 

the Order number of WDRs that regulate it. 
ii. For land application, include: the location of the site, and the Order 

number of any WDRs that regulate it. 
iii. For incineration, include: the name and locations of the site where 

incineration occurs, the Order number of WDRs that regulate the site, 
the disposal method of ash, and the name and location of the facility 
receiving as (if applicable). 

iv. For composting, include: the location of the site, and the Order number 
of any WDRs that regulate it. 

v. A description of any changes in sludge disposal methods and a 
discussion of any concerns not described elsewhere in the report. 

Annual Pretreatment Report 

Applies to Dischargers required to have a Pretreatment Program as stated in the 
applicable NOA. The annual report shall be submitted by February 1 and include, but 
not be limited to, the following items: 

3. A summary of analytical results from representative, flow-proportioned, 24-hour 
composite sampling of the influent and effluent for those pollutants EPA has 
identified under Section 307(a) of the Clean Water Act, which are known or 
suspected to be discharged by industrial users. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-22 

 

 

Sludge shall be sampled during the same 24-hour period and analyzed for the same 
pollutants as the influent and effluent sampling analysis. The sludge analyzed shall 
be a composite sample of a minimum of 12 discrete samples taken at equal time 
intervals over the 24-hour period. Wastewater and sludge sampling and analysis 
shall be performed at least annually. The discharger shall also provide any influent, 
effluent or sludge monitoring data for nonpriority pollutants which may be causing or 
contributing to Interference, Pass Through or adversely impacting sludge quality. 
Sampling and analysis shall be performed in accordance with the techniques 
prescribed in 40 CFR Part 136 and amendments thereto. 

4. A discussion of Upset, Interference, or Pass Through incidents, if any, at the 
treatment plant which the discharger knows or suspects were caused by industrial 
users of the system. The discussion shall include the reasons why the incidents 
occurred, the corrective actions taken and, if known, the name and address of the 
industrial user(s) responsible. The discussion shall also include a review of the 
applicable pollutant limitations to determine whether any additional limitations or 
changes to existing requirements may be necessary to prevent pass-through, 
Interference, or noncompliance with sludge disposal requirements. 

5. The cumulative number of industrial users that the discharger has notified regarding 
Baseline Monitoring Reports and the cumulative number of industrial user 
responses. 

6. An updated list of the Discharger’s industrial users, including their names and 
addresses, or a list of deletions and additions keyed to a previously submitted list. 
The discharger shall provide a brief explanation for each deletion. The list shall 
identify the industrial users subject to federal categorical standards by specifying 
which set(s) of standards are applicable. The list shall indicate which categorical 
industries, or specific pollutants from each industry, are subject to local limitations 
that are more stringent than the federal categorical standards. The discharger shall 
also list significant industrial users and the non-categorical industrial users that are 
subject only to local discharge limitations. The discharger shall characterize the 
compliance status through the year of record of each industrial user by employing 
the following descriptions: 

a. Complied with baseline monitoring report requirements (where applicable); 
b. Consistently achieved compliance; 
c. Inconsistently achieved compliance; 
d. Significantly violated applicable pretreatment requirements as defined by 40 

CFR 403.8(f)(2)(vii); 
e. Complied with the schedule to achieve compliance (include the date final 

compliance is required); 
f. Did not achieve compliance and is not on a compliance schedule; 
g. Compliance status unknown. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-23 

 

 

7. A quarterly industrial user pretreatment compliance report describing the compliance 
status of any industrial user characterized by the descriptions in items (6)(a) through 
(6)(g) above shall be submitted quarterly to the EPA and the Board. The report 
shall identify the specific compliance status of each such industrial user. This 
quarterly reporting requirement shall commence upon issuance of this Order. 

8. A summary of the inspection and sampling activities conducted by the discharger 
during the past year to gather information and data regarding the industrial users. 
The summary shall include but not be limited to, a tabulation of categories of 
dischargers that were inspected and sampled; how many and how often; and 
incidents of noncompliance detected. 

9. A summary of the compliance and enforcement activities during the past year. The 
summary shall include the names and addresses of the industrial users affected by 
the following actions: 

a. Warning letters or notices of violation regarding the industrial user’s 
apparent noncompliance with federal categorical standards or local 
discharge limitations. For each industrial user, identify whether the apparent 
violation concerned the federal categorical standards or local discharge 
limitations; 

b. Administrative Orders regarding the industrial user’s noncompliance with 
federal categorical standards or local discharge limitations. For each 
industrial user, identify whether the violation concerned the federal 
categorical standards or local discharge limitations; 

c. Civil actions regarding the industrial user’s noncompliance with federal 
categorical standards or local discharge limitations. For each industrial user, 
identify whether the violation concerned the federal categorical standards or 
local discharge limitations; 

d. Criminal actions regarding the industrial user’s noncompliance with federal 
categorical standards or local discharge limitations. For each industrial user, 
identify whether the violation concerned the federal categorical standards or 
local discharge limitations. 

e. Assessment of monetary penalties. For each industrial user identify the 
amount of the penalties; 

f. Restriction of flow to the treatment plant; or 
g. Disconnection from discharge to the treatment plant. 

10. A description of any significant changes in operating the pretreatment program 
which differ from the discharger’s approved Pretreatment Program, including, but not 
limited to, changes concerning: the program’s administrative structure; local 
industrial discharge limitations; monitoring program or monitoring frequencies; legal 
authority of enforcement policy; funding mechanisms; resource requirements; and 
staffing levels. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-24 

 

 

11. A summary of the annual pretreatment budget, including the cost of pretreatment 
program functions and equipment purchases. 

12. A summary of public participation activities to involve and inform the public. 

13. A duplicate signed copy of these reports shall be submitted electronically via E-mail 
to the following: 

State Water Resource Control Board 
Division of Water Quality 
DWQ-CAPreTreatment@Waterboards.ca.gov 

C. State Water Board Volumetric Annual Reporting 

State Water Resources Control Board’s Water Quality Control Policy 
(https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/), 
amended in December 2018, states that dischargers of treated wastewater and 
recycled water are required to report annually monthly volumes of influent, wastewater 
produced, and effluent, including treatment level and discharge type. The Discharger 
shall submit an annual report to the State Water Board by April 30 of each calendar 
year furnished with the information detailed below. The Discharger must submit this 
annual report containing monthly data in electronic format via the State Water Board’s 
Internet GeoTracker system (http://geotracker.waterboards.ca.gov/). Required data 
shall be submitted to the GeoTracker database under a site-specific global identification 
number. Any data will be made publicly accessible as machine readable datasets. The 
Discharger must report all applicable items listed below: 

1. Influent. Monthly volume of wastewater collected and treated by the wastewater 
treatment plant. 

2. Production. Monthly volume of wastewater treated, specifying level of treatment. 

3. Discharge. Monthly volume of treated wastewater discharged to land, where 
beneficial use is not taking place, including evaporation or percolation ponds, 
overland flow, or spray irrigation disposal, excluding pasture of fields with harvested 
grounds. 

4. Reuse. Monthly volume of recycled water distributed. 

5. Reuse Categories. Annual volume of treated wastewater distributed for beneficial 
use in compliance with California Code of Regulations, Title 22 in each of the use 
categories listed below: 

a. Agricultural irrigation: pasture or crop irrigation. 
b. Landscape irrigation: irrigation of parks, greenbelts, and playgrounds; 

school yards; athletic fields; cemeteries; residential landscaping, common 

mailto:DWQ-CAPreTreatment@Waterboards.ca.gov
https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/)
http://geotracker.waterboards.ca.gov/)
http://geotracker.waterboards.ca.gov/)
http://geotracker.waterboards.ca.gov/)


[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-25 

 

 

areas; commercial landscaping; industrial landscaping; and freeway, 
highway, and street landscaping. 

c. Golf course irrigation: irrigation of golf courses, including water used to 
maintain aesthetic impoundments within golf courses. 

d. Commercial application: commercial facilities, business use (such as 
laundries and office buildings), car washes, retail nurseries, and 
appurtenant landscaping that is not separately metered. 

e. Industrial application: manufacturing facilities, cooling towers, process 
water, and appurtenant landscaping that is not separately metered. 

f. Geothermal energy production: augmentation of geothermal fields. 
g. Other non-potable uses: including but not limited to dust control, flushing 

sewers, fire protection, fill stations, snow making, and recreational 
impoundments. 

h. Groundwater recharge: the planned use of recycled water for replenishment 
of a groundwater basin or an aquifer that has been designated as a source 
of water supply for a public water system. Includes surface or subsurface 
application, except for seawater intrusion barrier use. 

i. Reservoir water augmentation: the planned placement of recycled water 
into a raw surface water reservoir used as a source of domestic drinking 
water supply for a public water system, as defined in section 116275 of the 
Health and Safety Code, or into a constructed system conveying water to 
such a reservoir (Water Code § 13561). 

j. Raw water augmentation: the planned placement of recycled water into a 
system of pipelines or aqueducts that deliver raw water to a drinking water 
treatment plant that provides water to a public water system as defined in 
section 116275 of the Health and Safety Code (Water Code§ 13561). 

k. Other potable uses: both indirect and direct potable reuse other than for 
groundwater recharge, seawater intrusion barrier, reservoir water 
augmentation, or raw water augmentation. 

D. Non-Compliance Reporting 

The Discharger must notify and report non-compliance with the prohibitions, 
specifications, or limitations of the General Order or of limits related to the conditionally 
accepted Title 22 Engineering Report requirements, pursuant to General Order section 
IV.B.3 - 7. 

E. Electronic Submittals 

All technical and monitoring reports must be provided electronically in a searchable PDF 
format. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-26 

 

 

1. GeoTracker – The Discharger must submit all reports/documents and laboratory 
analytical data to the State Water Resources Control Board’s GeoTracker1,2 

database consistent with applicable Electronic Submittal of Information (ESI) 
requirements under a Facility-specific global identification number over the internet. 

(http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml) 

For general questions, please contact the GeoTracker Help Desk at: 

GeoTracker@waterboards.ca.gov 

Table 10 below summarizes all of the GeoTracker electronic reporting requirements. 
Central Valley Water Board staff may request submittal of some documents on 
paper, particularly drawings or maps that require a large size to be readable, or in 
other electronic formats where evaluation of data is required. 

2. The Discharger must upload the GeoTracker field point information for each 
sampling location in the GeoTracker database (see Table 100). 

Table 10 - GeoTracker Electronic Submittal Information Data Requirements 
 

Electronic 
Submittal Description of Action Action Frequency 

Reports and 
Documents 

Complete copy of all 
documents, including 
monitoring reports and 
technical reports (in 
searchable PDF format) and 
any other associated 
documents related to the 
Wastewater Treatment 
System. 

Upload directly 
to GeoTracker 
all monitoring 
and technical 
reports and any 
other 
associated 
documents. 

On or before 
the due dates 
required by the 
General Order 
and this MRP, 
and for other 
documents 
when 
requested by 
Central Valley 
Water Board 
staff. 

 
 
 
 
 
 
 
 

1 Information for first-time GeoTracker users is available online 
(https://www.waterboards.ca.gov/ust/electronic_submittal/docs/beginnerguide2.pdf) 
2 Additional information available on GeoTracker 
(https://geotracker.waterboards.ca.gov/) 

http://www.waterboards.ca.gov/ust/electronic_submittal/index.shtml)
mailto:GeoTracker@waterboards.ca.gov
https://www.waterboards.ca.gov/ust/electronic_submittal/docs/beginnerguide2.pdf
https://www.waterboards.ca.gov/ust/electronic_submittal/docs/beginnerguide2.pdf)
https://geotracker.waterboards.ca.gov/)
https://geotracker.waterboards.ca.gov/)


[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-27 

 

 

 

Electronic 
Submittal Description of Action Action Frequency 

Laboratory 
Data 

All analytical data (including 
geochemical data) in 
electronic deliverable format 
(EDF). This includes all 
water, soil, and vapor 
samples collected when 
monitoring a discharge. 

Direct your 
California 
ELAP- 
accredited 
laboratory staff 
to upload all 
laboratory data 
directly to 
GeoTracker. 

On or before 
the due date of 
the required 
report. 

Depth to 
Groundwater 
Data 

Monitoring wells must have 
the depth-to-water 
information reported. Report 
data only for wells defined as 
permanent sampling points. 

Upload depth-
to-water 
information to 
the GeoTracker 
GEO_WELL 
file. 

On or before 
the due date of 
the required 
report. 

Boring Logs 
and Well 
Screen 
Intervals 

Boring logs must be prepared 
by a registered professional 
and submitted in PDF format 
separately (not only as 
attachments to reports) 

Upload boring 
logs (in 
searchable PDF 
format) to 
GeoTracker 
GEO_BORE file 
whenever a new 
boring is drilled. 

Every time a 
new boring is 
drilled. 

Field Points, 
Location 
Data (Geo 
XY) (See 1 
below) 

Name, classify, and identify 
the location (latitude and 
longitude) of all sampling 
points. Monitoring wells must 
be surveyed, influent and 
effluent sample locations 
must be identified in the 
GeoTracker mapping tool 
under “non-surveyed data”. 
These data points are 
required prior to laboratory 
data uploads. 

Upload the 
location data 
(surveyed and 
non-surveyed) 
to the 
GeoTracker 
GEO_XY file. 

Every time a 
permanent 
monitoring 
point is 
established. 



[Preliminary] LARGE DOMESTIC GENERAL ORDER 
ATTACHMENT A: Monitoring and Reporting Program Template 

A-28 

 

 

 

Electronic 
Submittal Description of Action Action Frequency 

Elevation 
Data (Geo 
Z) (See 2 
below) 

Survey and mark the 
elevation at the top of 
groundwater well casings for 
all permanent groundwater 
wells. These points are 
required prior to depth-to-
water data uploads. 

Upload the 
survey data to 
the GeoTracker 
GEO_Z file. 

One-time, for 
all groundwater 
monitoring 
wells. 

Geo Map Site layout, map of facilities, 
Wastewater Treatment 
System, including treatment 
and disposal area(s). 

Upload the Site 
Layout PDF to 
the GeoTracker 
site plan file. 

Year one and 
every five 
years 
thereafter, and 
when the 
facilities are 
modified. 

1. Geo XY required for all wells. New wells must be surveyed. For existing wells, 
use original well installation survey data, if available. The Discharger must also 
upload sample locations (e.g., influent and effluent samples) that are not defined 
as a permanent monitoring well and have not been surveyed by a licensed 
professional. 

2. Geo Z is required for all wells. New wells must be surveyed. For existing wells, 
use the original well installation survey data, if available. 

 
X. LEGAL REQUIREMENTS 

1. All technical and monitoring reports submitted pursuant to this MRP are required 
pursuant to section 13267 of the California Water Code. Failure to submit reports in 
accordance with schedules established by this General Permit or attachments to this 
General Order, or failure to submit a report of sufficient technical quality to be 
acceptable to the Central Valley Water Board Executive Officer, may subject the 
Discharger to enforcement action pursuant to section 13268 of the California Water 
Code. 

California Water Code section 13267 states, in part: 

“In conducting an investigation specified in subdivision (a), the regional board may 
require that any person who has discharged, discharges, or is suspected of having 
discharged or discharging, or who proposes to discharge waste within its region, or 
any citizen or domiciliary, or political agency or entity of this state who has 
discharged, discharges, or is suspected of having discharged or discharging, or who 
proposes to discharge, waste outside of its region that could affect the quality of 
waters within its region shall furnish, under penalty of perjury, technical or monitoring 



[Tentative] ORDER NO. R5-2026-XXXX 
ATTACHMENT A: MONITORING AND REPORTING PROGRAM 
TEMPLATE FOR DOMESTIC WASTEWATER TREATMENT SYSTEMS 
WITH FLOWS GREATER THAN 0.1 MGD 

A-29 

 

 

 
program reports which the regional board requires. The burden, including costs, of 
these reports, shall bear a reasonable relationship to the need for the report and the 
benefits to be obtained from the reports. In requiring those reports, the regional 
board shall provide the person with a written explanation with regard to the need for 
the reports and shall identify the evidence that supports requiring that person to 
provide the reports.” 

California Water Code section 13268 states, in part: 

“(a) Any person failing or refusing to furnish technical or monitoring program reports 
as required by subdivision (b) of section 13267, or failing or refusing to furnish a 
statement of compliance as required by subdivision (b) of section 13399.2, or 
falsifying any information provided therein, is guilty of a misdemeanor and may be 
liable civilly in accordance with subdivision (b). 

(b)(1) Civil liability may be administratively imposed by a regional board in 
accordance with article 2.5 (commencing with section 13323) of chapter 5 for a 
violation of subdivision (a) in an amount which shall not exceed one thousand dollars 
($1,000) for each day in which the violation occurs.” 

2. The technical and monitoring reports required by the General Order, the NOA, and 
this MRP are necessary to ensure compliance with this General Order. The 
evidence supporting the need for the reports is contained in the information provided 
by the dischargers subject to this General Order and in the files of the Central Valley 
Water Board. The burden and cost of preparing the monitoring and technical reports 
is reasonable and consistent with the interest of the state in maintaining water 
quality. The reports are necessary to ensure that the Discharger complies with the 
NOA and General Order. Pursuant to California Water Code section 13267, the 
Discharger must implement this MRP and must submit the monitoring and technical 
reports described herein. 

3. The Discharger must implement the above monitoring program as of the effective 
date of enrollment in this General Order. The Central Valley Water Board Executive 
Officer may rescind or modify this MRP at any time. 

The Discharger shall implement the above monitoring program on the first day of the 
month following its issuance. 

Ordered by:   
PATRICK PULUPA, Executive Officer 

 

(Date) 



[Tentative] ORDER NO. R5-2026-XXXX 
ATTACHMENT A: MONITORING AND REPORTING PROGRAM 
TEMPLATE FOR DOMESTIC WASTEWATER TREATMENT SYSTEMS 
WITH FLOWS GREATER THAN 0.1 MGD 

A-30 

 

 

 
GLOSSARY OF TERMS 

1. mg/L: denotes milligrams per liter 

2. µg/L: denotes microgram per liter 

3. s.u.: denotes Standard Units 

4. µmhos/cm: denotes micromhos per centimeter 

5. MPN/100 mL: denotes most probable number per 100 milliliters 

6. µS/cm: denotes microSieverts per centimeter 

7. mV: denotes millivolts 


	Attachment 1
	Attachment 2

